604937

®
EZGO)
A Textron Company
CUSHNVIAN
A Textron Company

SERVICE PARTS MANUAL

Ref Fcv 4 28812

ELECTRIC POWERED UTILITY VEHICLES

ISSUE DATE: APRIL 2006






SERVICE PARTS MANUAL

ELECTRIC
UTILITY VEHICLES

MPT"" 1000

INDUSTRIAL™ 1000
COMMANDER™ 2100
JACOBSEN HAULER® 1000

STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . .\ttt ettt et e et v
ILLUSTRATED PARTS BREAKDOWN . . . . oottt ittt e vii
ACCELERATOR . . .ottt e e et e A-1
BATTERY CHARGER (LESTER) . . . ..ttt ittt ettt et ettt e e e e e e e e B-1
BOD Y . C-1
BRAKES . . .ttt D-1
BRAKES - FRONT DISC . . o oottt ettt ettt et e e e e e e e e E-1
CAB F-1
ELECTRICAL . . o ottt ettt e et et e e G-1
ELECTRONIC SPEED CONTROL = PDS . . . .ottt ettt ettt e et e et e e e H-1
FRONT SUSPENSION/STEERING. . . . ..ttt ittt et ettt et J-1
MOTOR . .ottt ettt e e e e K-1
REAR AXLE . . o oottt ettt L-1
REAR SUSPENSION . ..ttt e e e e e M-1
SEATING . . ettt e N-1
TRUCK BED, PLASTIC . . . .ttt ettt et et ettt e e e e e e P-1
WEATHER PROTECTION ...ttt et e et e e e e e e Q-1
WHEELS AND TIRES . . . . oottt ettt ettt ettt e e e e e e R-1
SPECIALTY PRODUCTS . . . oottt ettt e e e e e e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . ..ottt e APPENDIX B-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

SECTION

Page No.

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) (located at rear of this manual) to locate the informa-
tion or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

¢ Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

1 - Includes Iltems 2 - 37

To Harness
from
Direction
Selector

Ref Acl 4-1

Page A-1 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) c.ccocieiiiieeee e 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ......ooiiiiiieriieniee et 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG oo 4
4 25853-G01 PEDAL BOX AND COVER ... 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LGi. ...ooiiieee e 4
6 25861-G01 MICRO SWITCH ... ettt e e 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LGi...cii i 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR ......ciiiiiiiiieeeee e 1
10 00983-G01 SELF THREADING NUT, 3/16" ....c.oiiiiiiiieie et 2
11 602484 PLUNGER. ... e e 1
12
13
14 17677-G1 SPRING RETAINER, 1/2".... .ottt e 1
15 17979-G1 BUSHING. ... e 1
16 73046-G01 COMPRESSION SPRING ......oooiiiiiiii e 1
17 17677-G2 SPRING RETAINER, 3/8".......coiiiieiieree et 1
18 73332-G01 ACCELERATOR ROD ..ottt 1
19 00532-G4 LOCK NUT, 5/16 = 24 ... e 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE)......ooiiiiiiiiee e 1
21 10386-G3 CLEVIS PIN, 5/168" X 1" LG ..ot 1
22 17838-G1 NYLON BUSHING .......ooiiiiiiiieiii et e 3
23 17255-G1 TEFLON WASHER, 5/16"..... .o 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o 1
25
26 70134-G01 PEDAL PIVOT PIN ..ottt 1
27 00986-G01 PUSH NUT, 9/82" ... e 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....ooiiiiiiieieeceeree e 1
30 17313-G1 LOOM FLEX, 3/8" X 6" LG (BULK)......cociiriieieieteeee e 1

Service Parts Manual Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17618-G1 WIRE TIE ..o 2
32
33 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............ 1
34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG .....veiiiieee e 6
36 27512-G01 ACCELERATOR PEDAL PAD ..ottt 1
37 * ACCELERATOR PEDAL......oiiiie e s 1
38
39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... 4

Page A-3

Service Parts Manual




ACCELERATOR

Service Parts Manual Page A-4



BATTERY CHARGER (LESTER)

Ref Bel 4-1

Page B-1 Service Parts Manual



BATTERY CHARGER (LESTER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28435-G03 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-2



BODY

Page C-1 Service Parts Manual



BODY

Service Parts Manual Page C-2



BODY

Ref Bod 21-3

ASH TRAY
164 - Includes Items 165 - 168

HITCHES

Drop Angle

i /
Hitch 154

Drop Ball
Hitch

&3
155/@
156~

Hitch

Page C-3

Service Parts Manual




BODY

Page C-4

Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 70662-G01 | UPPER FLOORPAN (AXLE MOUNTED STEERING) ....covveeveeeeeeeeeeseeesseeenees 1
2 14601-G11 | RIVET, B/16" X /16" LG cvverveeeeeeeeeseeeeseeeeseeeeeeeeeseeeees s ses e seeee e ees e ses e 9
3
4 70451-GO1 | LOWER FLOORPAN ........ooeiveeeeeeeeeseeeseeeeseeeeeeeeeeee e eeseeseseeee s eseseas 1
5 14601-G11 | RIVET, B/16" X /16" LG overveeeeeeeeeeeeeeeseeeeseeee e eeeeees s see e seeee e een e 7
6 70452-G01 | ACCESS COVER ......coieeeeeeeeeeseeeeeeeeeeeeeeeeeeese e ses s ses e seseeeeeeeseeesesess e eesees 1
7
8 71151-G03 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) .....oooivveeeeenne. 1
9 71153-GO1 DEFLECTOR (PASSENGER SIDE) .......coveeieeeeeeeeeeeeeseeseeeseeeeseeesseeseneee 1
10 | 71154-Go1 DEFLECTOR (DRIVER SIDE)........cuveeieeeeeereeeseeeeseeeeeseeseeeeseseseeeeeseses e 1
11 00614-G5 SCREW, #8 = 18 X 5/8" LGi..eureeereerereereeeeseeeeeeeeeeseeeseeeseseeseeeseseesseeeeseeeeseeeee 6
12 | 71158-Gof INSTRUMENT PANEL INSERT (FOUR CUP) ..o 1
13
14 | 74409-GO1 | LABEL (SAFETY) (PICTOGRAPH)........oiieiieeeeeeeeeeeeeseeeeeeeeeeeeeeees e eseseeeee 1
15
16
17 | 71413-G01 | SPLASH PANEL ...t eeeeeeeeeeeeeeeeee e ees e ees e eee 1
18 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG +.veeeveeeeeeeeeeeeeeseeeeeeeeeeeeeees oo 5
19
20 | 71115:GOT | VINYL TRIM oo sesee e ee e es e senees 2
21 71055-GO1 | RIVET, 316" X 1" LG eoreereeeeeeeeeeeeseeeesee e seeeeeeeeeeeee e ees s eese e ees s 10
22
23 | T14B8-G*™ | COWL.erooeieeeeeeeeeeeeeeeeeeee e eeeeeee e e e se s s s ses e eee e se s eeseees e ee s sesesenees 1
24 | 74813-GO1 | NAMEPLATE (E-Z-GO) (OVAL).....ooiveoieeoeeeeeeeeeeeeeeeeeeeeeseseeseeeeeeeeseeseeeseseseees 1
25 | 28907-GO1 | NAMEPLATE (JACOBSEN) (OVAL) .....ociveeiieeereeeeeeeeeseeseeeeeseeseseesseeesseeseeeenees 1
26 | 74401-GO1 | NAMEPLATE (CUSHMAN) (OVAL) ....ooovereeeeeeeeeeeeeeeeeseeeeseeeeeeeeseseseseeseeeeenees 1
27 | 71055-GO1 | RIVET, 3/16" X 1" LG cereeeeeereeeereeeseeeeseeeeeeeeseseeseseeseeeeeseeesseeses e seseesssesessesesesesens 9
28 | 71055-GO1 | RIVET, 8/16" X 1" LG ceoiveoeeeeeeeeeeeeeeeeseeeeeeeeesee e seeeeeeese s sesee s ees s 6
29 | 71338-GO1 | FENDER FLARE (DRIVER SIDE).......ooiuiieeeieeeeeeeeseeeeeeseseeseeeseeeseseseseeseseesnees 1
30 | 71338-G02 | FENDER FLARE (PASSENGER SIDE)........oiieiieeroeeseeeeeeeesseeeseeseseesseseseenee 1

Page C-5 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

31

32 | 27166-G04 | FRONT SHIELD ....ocoioeeoeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e eseseeeeseeee e seeseeeeeeeee 1
33 | 70725-G02 | FRONT SHIELD BRACE ........oveooveeeeeeeeeeeeeeeeesseeeeeeeeeeeeeeeseeeeseesee e seeseeeeeeeee 2
34 | 01038-GO1 | SCREW, 1/4 = 20 X 1/2" LG weoovvereeeeeeeeeeeeeeeeeeeeeeeseeeeeseeeeeseeeses e seee s e 4
35 | 16469-G1 WASHER, 1/8" ..o eeeeeee e eeeee e ee e 2
36 | 01057-GO1 | RIVET, KTR, 174" X 1" LG ooooioeeeeoeeeeeeeeeeeeeeeesseeeeeeeeseeseseeeseeseeseeeee e 2
37

38 | 74265-G02 | BUMPER .....ooiveoeeeeeeee oo eeeeee e eeeee e eee e ee e ees s eenee 1
39

40 | 00570-G2 WASHER, 5/16" ....ooeveeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeseeeeeeeeeeeeeeeeeeeeee s eeeseeeeeeee 2
41 75048-G04 | SPACER, 1" w.oooeoeooeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeseeeeses e es e eees e ees e eee s eese e 2
42 | 75048-GO1 | SPACER, 1/2" oooooeeoeeeoeeeeeeeeeeeeeee oo ee e ees e ee e eee e 2
43 | 00905-G8 LOCK WASHER, 5/16"......ovveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseseeeeseeeee e seeseeee 4
44 | 01085-G02 | BOLT, 516 - 18 X 2 1/2" LG w.vveereveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeseeseeeseeeee e 4
45

46 | 71101-G02 | COWL SUPPORT BRACKET ....ooiveeeieeeeeeeeeeeeseseeseeeeeeseeeseeeseseeeseseeseseesene 1
47 | 71102-G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LGi....ovveeeeveeeeeeeeeeeeseeeeseeeeeseeeeeeeeeee 3
48 | 71055-GO1 | RIVET, 3/16" X 1 1/8" LG ovveeeieeeoeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeseseee e seeseeeeeeeee 1
49

50 | 75459-GO1 | GLOVE BOX DOORS (BOTH SIDES)......c.iveioieemoeeeseeeemseeeseseessseeeseseessseeen 1
51 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ......cooivveeioeeeeeeeeeeeseeeeseseeeseeseesseeeessenenenn 1
52 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE) .......ooveeereeeeeeereeeeeeeeseeeeeseeseeeeneee 1
53

54 | 600823 LABEL (MPT ™). ... ee e eese e see e ee s ee e eese e 2
55

56

57 | 74099-GO1 | LABEL, TILT WARNING PICTOGRAPH..........mioeeeeeeeeeeseeeeeseeseeeeeeeeeeeeeeeseee 2
58

59 | 28915-G01 | LABEL (JACOBSEN HAULER™) (DRIVER SIDE).........coommveomoirecemmerecrssereeenee. 1
60 | 28915-G02 | LABEL (JACOBSEN HAULER™) (PASSENGER SIDE)........ccoovveomoveeerererree. 1

Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63
64
65
66
67
68
69 * SERIAL NUMBER PLATE ...t e 1
70
71 71439-G03 ROCKER PANEL (DRIVER SIDE).....cci i 1
72 71439-G04 ROCKER PANEL (PASSENGER SIDE) .......c.coioiiiiieeeeeee e 1
73 71424-GO1 FENDER SPACER (DRIVER SIDE) ......ooiiiiiiiiie e 1
74 71424-G02 FENDER SPACER (PASSENGER SIDE)......c.cociiiiiiieiieee e 1
75 71440-G03 BRACE (DRIVER SIDE).......ueiiiiie i 1
76 71440-G04 BRACE (PASSENGER SIDE) .......ciiiiiiiieie e 1
77 00789-G2 SCREW, #10 =24 X 1 1/4" LG .o 4
78 23726-G2 SPACER, 1/4" . e e 2
79 00660-G5 WASHER, #7100 4
80 14390-G10 LOCK NUT, #10 = 24 ... e 4
81
82 16705-G1 SCREW, 1/4 - 20 X 1" LG ..ottt 4
83 23726-G2 SPACER, 1/4" e 4
84 00559-G7 WASHER, 174" e e 4
85 14390-G4 LOCK NUT, 174 = 20 ...ttt 4
86
87
88 20271-G9 HOLE PLUG, 172" e 1
89
90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) .....cccctieiiiiiieniee e 1

Page C-7 Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 74619-GO1 SEAT SUPPORT PANEL ..ottt 1
92
93
94 10570-G10 RIVET, 5/32" X 9/168" LG ..o e 8
95 71609-GO1 SEAT HINGE PLATE ..ttt 2
96 10570-G11 RIVET, 3/16" X 3/4" LG ...ttt e 4
97 71674-GO1 SIDE PANEL (DRIVER SIDE) ..... oot 1
98 71674-G02 SIDE PANEL (PASSENGER SIDE) .......ooiiiiiiii e 1
99 10570-G10 RIVET, 5/32" X 9/168" LG ....eei it 4
100 10570-G12 RIVET, 1/4" X /2" LGi...eei ettt 4
101 16469-G7 WASHER, 1/4" e 4
102
103 70244-G03 SPLASH PANEL ....ooiiiiiii et 2
104 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ...ce ettt 4
105 00438-G8 BOLT, 5/16 - 18 X 1" LG ..o 4
106 00559-G8 WASHER, 5/16" ... e e 4
107 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 4
108
109 74893-GO01 FENDER (DRIVER SIDE) .....oeiiiiie e 1
110 74893-G02 FENDER (PASSENGER SIDE) .....cooiiiiiiie e 1
111 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE)......cccoiiiiiiieie e 1
112 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......ccooiiiiiiiieeeeeeeee e 1
113 14390-G4 LOCK NUT, 1/4 =20 et 12
114 00642-G7 WASHER, 174" e s 12
115 00414-G6 BOLT, 1/4 =20 X 7/8" LG ...oeeeeeieee et 12
116 74890-GO01 REAR PANEL......ooi e e 1
117 71055-GO1 RIVET, B/16" X 1" LG ..o 4
118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ....oooiiii e 10
119 74891-G01 SEAT FILLER PANEL (DRIVER SIDE)....c.ceiiciiiieiene e 1
120 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE) .......ccociiiiiiiiienieeee e 1

Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 10570-G10 RIVET, 5/32" X /168" LG ....eeiieieee et 6
122
123 74755-GO1 LABEL (E-SHIELD™) ... e 1
124
125 74348-G02 HITCH RECEIVER ...t e 1
126 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG c.eeeieee et e 4
127 00922-G3 WASHER, 7/16" ... 4
128 00734-G1 LOCK NUT, 7/16 = 14 ..o 4
129 00198-G8 SCREW, 5/16 = 18 X 1" LG ...ooei it 1
130 00559-G8 WASHER, 5/18" ...ttt sttt e 1
131 11098-G6 LOCK NUT, 5/16 = 18 ... e 1
132 74338-G02 CLEVIS HITCH. ... 1
133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG ..o 1
134 19314-G1 COTTER PIN, 2 1/2" LGi..eeiieieee ettt 1
135
136 21317-G01 CLEVIS PIN, 5/8" X 3" LGi...oeiii e 1
137 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.....eeiiieeeie e 1
138
139 74339-G02 ANGLE HITCH ..o e s 1
140 21317-G01 CLEVIS PIN, 5/8" X 3" LGi. .o 1
141 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.....eeieieieeeeeeeee e 1
142 74351-G02 HEAVY DUTY HITCH ..ot 1
143 31757-G1 HITCH BALL, 1 7/8" . e 1
144 00566-G6 LOCK WASHER, 3/4"...... e 1
145 00702-G11 NUT, 3/4 = 16 1
146 21317-GO01 CLEVIS PIN, 5/8" X 3" LG ..ottt ettt 1
147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...oee e 1
148 74489-G02 DROP ANGLE HITCH ... 1
149 21317-G01 CLEVIS PIN, 5/8" X 3" LG .ottt 1
150 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...ceeiiiieeieeeteeeee e 1

Page C-9

Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 74491-G02 DROP BALL HITCH ... e 1
152 21317-GO01 CLEVIS PIN, 5/8" X 3" LG ..eeiiiieiiie ittt 1
153 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...oee e 1
154 31757-G1 HITCH BALL, 1 7/8" ... e 1
155 00566-G6 LOCK WASHER, 3/4"......co et 1
156 00702-G11 NUT, 3/4 = 16 ettt 1
157 74495-G02 DROP CLEVIS HITCH ... e 1
158 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
159 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.....eei e 1
160 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGttt 1
161 19314-G1 COTTER PIN, 2 1/2" LGt 1
162
163
164 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 165 - 168) .....cccceeriieiiieiieieiee e 1
165 27731-GO1 ASH TRAY e 1
166 27736-G01 GASKET .o e 1
167 75108-G02 BRACKET ...ttt e 1
168 00100-G4 SCREW, #10 = 168 X 1/2" LGi..coiteeeieieiee et 4
169
170 11098-G6 LOCK NUT, 5/16 = 18 ... e e 2
171 70441-G02 SEAT FRAME ... e 1
172 00559-G8 WASHER, 5/18" ...ttt et 2
173 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ... e 2
174 70200-GO01 SCREW, 3/8 - 16 X 1/4" LG ....coiiie e 2
175 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ...cceeieieee e e 4
176 70046-G02 BATTERY RACK ...ttt 1
177 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ... et 3
178 00565-G8 WASHER, 5/16" ... e 3

Service Parts Manual

Page C-10




BRAKES

I If item 6 does not have hole indicated, —
order the following replacement parts: 9
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-G01

Part of Frame

Accelerator 26
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brk 4-1

Page D-1 Service Parts Manual



BRAKES

53 - Includes ltems 54 - 80
56 - Includes Items 57 - 59

'0
¢ X
79
v\
‘ Brake Pedal (Vehicle With Brake Lights)

Ref Brk 4-2

Service Parts Manual Page D-2



BRAKES

20l ‘L0 sway sepnjoul - 00 +
G6 ‘¥6 swal sepnjoul - €6

G6 ‘¥6 Sway sepnjou| - 26

16 - /8 Swia} sepnjou] - 98
G8 swiay| sepnjou| - 8

€6 ‘16-¥8 Sawy| sapnjou| - €8
€6 - 8 swal| sepnjou| - ¢8

ot

/8 L0t

9I0IYSA 4O U014

Service Parts Manual

Ref Brk 4-3

Page D-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

1 70612-G02 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10)..ceeoeeeeeeeeeeeee e seeeeseeeeeeeeees e seee e ees s 1
2 70681-GO1 TORSION SPRING ......ceeoveeeeeeeeeeeeeseeeseeeeseeeeeseeeesee s seseseseese s ees e ees e eesees 2
3 70682-GO1 PIVOT PIN oot ee e s esee s es e e ses s eeeeees e eeseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o seeeeeeee e eeeee e e s ees e see s 1
5 * BRAKE PEDAL ......coovoeeeeeeeeeeeeeseee e eee e eeeeees e ses e seeee s ee e ees s s 1
6 70611-G02 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeeseseseseeeeseeeees e ses e seseseeeees s 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) veoeeeeeeeeeeeeeeeseseeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD ......cveoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseee s 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeseeeeeeees e seeeeeeeeeeeeeeen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi...reereeeeeeereeeeeeeeeseeeeseeeeeeseeeeeeeeeseeseneeen 9
11
12 | 70582-GO1 | SHOULDER BOLT, 3/8 - 16 X 4" LG ...veeiveeieeeeeeeeeeeseeeseeeeeeeeeeeseees s 1
13 | 70581-GO1 | FLANGED BUSHING ......veoeeeeeeeeeeeeeeeseeeeeseeseeeeeseseseseeesseeees s ses s 2
14 | 70676-G01 | TORSION SPRING w...o..covereeeeeeeeeeeeeseeeseeeeseeseseseseseeeeseeeeeseeees e eeseeseeeeseeees e 1
15 | 00643-G1 WASHER, 3/8" ....eoeeeeeeeeeeeeeeeeeeseeeeses e eeseeeesee e s ees e ses e eee e seseeeeseses e seeeeeeeeesese 1
16 | 11098-G5 LOCK NUT, B/8 = 16 -..eeoeeeeeeeeeeeeeeeeeeee e eeeeeee e eee s ees e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......cveeriverrerererenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o eeses e seeeesee e eeses e 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. eee e 1
21
22 | 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) ..... 1
23 | 28082-GO1 EQUALIZER BRACKET ......eeoeeeeeeeseeeseeeseseeseeeeseeeeseeeees e seseeseseeseseeeseeses e 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER ........oveeeeeeeeeeeeeeeeeeeeeee s 2
25 * BRAKE CABLE (DRIVER SIDE).......eeiveeeieeeeeseeeeseeeeeseeeeeeseeeeseeeees e 1
26 - BRAKE CABLE (PASSENGER SIDE).......eeeveeeeereeeeeeseeseeeseeeseeeeseeses e 1
27
28 | 01111-G01 | RETAINING RING, 13/32" (STAINLESS STEEL) ....oveeeeeeeeeeeeeeeeeseeeseeeeesee. 4
29

Service Parts Manual

Page D-4



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG .o eeeeeeeeseesee e eeeeeeseeeseee e se e 1
31 10387-G3 COTTER PIN, 3/32" X B/4" LG ..e.veeeeeeeeeeeeeeeeseeseeseeeseeeeeeeeeeeeseeeseseess e 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi..oveoveoeeeeeeeeeeeeeseese oo eeeeeeeeeeseeeseesseesessesseess e 2
33
84 | 70B01-GO1 | KICK-OFF LINK.....ooooeieeeeeeeseeeseeeeeeeeeeeeeeeeseeseee e e seee s eeeeeeseess e eeeee e 1
35 17838-G1 NYLON BUSHING ... eeeeeeeeeeeeeeeeeeeeeseeeseeeesee s seee e seeeeseeeneesse 2
36 | 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeereeeeeeeseeeeeeeeeeeeeeeeeeessessesseess e ss s eeseneees 2
37 | 00559-G8 WASHER, 5/16" .....eeoveeeeeee e eeeeseee e e e se e eeeeeee e see e e ee e seee e 2
38 10387-G3 COTTER PIN, 3/32" X B/4" LG ....veoeeeeeeeeeeeeeeseeeeeee e eeeeeeeeeeeeeseeeeeeeese e 2
39 70098-G01 | KICK-OFF CAM PIVOT ...cooeoieoeeeeeeeeeeeeeeeeeeeeeeeeeeseee e ss e seeesne 1
40 10097-G6 FLANGED BEARING ..ot eeseeeeeeeeeeeeeeeess e e eeseees s s 2
41 70587-G01 | KICK-OFF CAM.......oveeeeeeeeeeoeeeeeeeeeeee e seeeeeeeesee e s se e eeee 1
42 71215-G01 | SETSCREW, 1/4 = 20 X 1/2" LG w-eeeeeeeeeeeeeseeseee e 2
43 14134-G4 SPACER . ..ottt ee et ee e 1
44
45 70113-G01 | ADJUSTABLE BUMPER .........ooiveoeeeeeeeeee e eeeeseeessee s eee e seeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeeeeee e e eseeeeee s ee e es e 1
47
48 | 70080-GO2 | CATCH BRACKET w..ooeeeeeeeeeeeeeeee e eeeeee e eeeeeeeeeeeeee s ee st eees s s s eeseseeeeeeee 1
49 00414-G6 BOLT, 1/4 = 20 X B/4" LG veoveoeeeeeeeeeeeeeeeeeeee e eeeese e seee e 2
50 | 00891-G2 LOCK NUT, /4 = 20 ... es e ee e 2
51
52
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......coovveeeeeeeeeeeeseeeeeseeeeeeseeeee e seeeee e 1
54 * BRAKE PEDAL ......coeeeeeeeeeeeeeeeeeeeee e se e ee s se s eeeees e se e ss e eeeee 1
55 70611-G02 PARK BRAKE PEDAL .......ceeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo seeeeenee 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ... eeee e ene e 1
58 * PARK BRAKE PAD ........oiveieeeeeeeeeeeee e seee e eeeeeeeeeseesesee s 1

Page D-5

Service Parts Manual




BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ....cc it 9
60
61 70258-G03 SERVICE BRAKE PEDAL PLATE ... 1
62 70682-G01 PIVOT PIN L. 1
63 70681-GO1 TORSION SPRING ... .ooiieiieiie e 2
64 01071-GO1 PUSHNUT, 5/16" ...ttt 2
65 00737-G8 SCREW, #10 =24 X 1" LGi..eeeie e s 4
66 00739-G1 RUBBER NUT, #10 - 24 ... 2
67 74535-G01 BRAKE PEDAL STANDOFF .......oooiiiiiiee e 2
68 27137-G01 CONICAL SPRING .....ooiuiiiiiiiiteiee ettt 2
69 14390-G10 LOCK NUT, #10 - 24.... oo 2
70 10606-G8 MICRO SWITCH ... 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi..coeieie et 2
72 00559-G5 WASHER, #10 ..ottt 2
73 00559-G3 WASHER, #6 ... e 4
74 00565-G3 LOCK WASHER, #6 ... 2
75 00525-G5 NUT, #6 = 32 .. s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 .......ccotiiieiiieniee e 2
77
78 14628-G1 FASTON TAB ... e 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....coiiiiiiieieee e 1
80 17618-G1 WIRE TIE ..o 3
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95).................... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95)............ 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85)......ccoictieiiieiieiiee e 2
85 * BRAKE SHOE ... .ot 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....cooiiiiiiiiieceeeeee 2
87 * UPPER SPRING ... 1
88 * LOWER SPRING ..ottt 1

Service Parts Manual Page D-6



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN 2
90 * CUP AND SPRING .....ooiiiiiiieiit ettt 2
91 * ADJUSTER SPRING ... s 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) ........ 1
94 * ADUJUSTER ...ttt 1
95 * TEFLON WASHER ... 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG .o 8
97 15126-G1 LOCK NUT, B/18 = 24 ...ttt et 8
98 21809-G1 INNER BRAKE DRUM WASHER .......cooiiiiiiiteee e 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) .......ccoviiiiiiiienee 2
101 * BRAKE DRUM ... s 1
102 19862-G1 LUG BOLT, 1/2 = 20 ...eeii ittt e 4
103
104
105 21830-G1 WASHER, 1.3/8" O.D. X 21/32" ... .o 2
106 00518-G8 SLOTTED NUT, 3/4 = 16 ..ottt 2
107 10387-G1 COTTER PIN, 1/8" X1 1/2" LG 2
108 74175-G01 SPINDLE CAP ... s 2
109
110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) ......c.ccocciiiiiriieneeeeee e 1
111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) .......oooiiiiiieieeeeeeee e 1

Page D-7 Service Parts Manual




BRAKES

Service Parts Manual Page D-8



BRAKES - FRONT DISC

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Part of Frame

Page E-1 Service Parts Manual




BRAKES - FRONT DISC

\\ \ 53 - Includes ltems 54 - 80

\\ 56 - Includes ltems 57 - 59
\

|
W\
\ o\
\
\
\
\\\ _—
- \ \ =
\\\\\;;/////////

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

v
—

Ref Brh 21-2

Service Parts Manual Page E-2



BRAKES - FRONT DISC

90 - Includes ltems 91 - 103
105 - Includes ltems 93 - 103, 106, 107
108 -Includes Items 94 - 97, 103

Ref Brh 21-3

Page E-3 Service Parts Manual



BRAKES - FRONT DISC

AT9INISSY HOLVNLOV
IMVH9g OSI1ad LNOHd

€CL- 9L sepnpoul - GLL

9[0IyaA\ JO U014

Ref Brh 21-4

Page E-4

Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

1 74723-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 11) veeeeeeeeeeeeeeeee e seeee e eeee e ees s 1
2 70681-GO1 TORSION SPRING ......ceeoveeeeeeeeeeeeeseeeseeeeseeeeeseeeesee s seseseseese s ees e ees e eesees 2
3 70682-GO1 PIVOT PIN oot ee e s esee s es e e ses s eeeeees e eeseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o seeeeeeee e eeeee e e s ees e see s 1
5 * BRAKE PEDAL ......coovoeeeeeeeeeeeeeseee e eee e eeeeees e ses e seeee s ee e ees s s 1
6 74724-GO1 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeeseseseseeeeseeeees e ses e seseseeeees s 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) veoeeeeeeeeeeeeeeeseseeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD ......cveoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseee s 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeseeeeeeees e seeeeeeeeeeeeeeen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 15/32" LGi...c.vereeeereeeeeeeseeeeseeeseeeeseseseeeeseeeesseeee. 9
11 20835-G1 WASHER, TEFLON, 3/8" .....oeeeeeeeeeoeeeereseeseeeeseseeeeseesseeees e seseeseseesssesesesesees 2
12 | 70582-GO1 | SHOULDER BOLT, 3/8 - 16 X 4" LG ...veeiveeieeeeeeeeeeeseeeseeeeeeeeeeeseees s 1
13 | 70581-GO1 | FLANGED BUSHING ......veoeeeeeeeeeeeeeeeseeeeeseeseeeeeseseseseeesseeees s ses s 2
14 | 70676-G01 | TORSION SPRING w...o..covereeeeeeeeeeeeeseeeseeeeseeseseseseseeeeseeeeeseeees e eeseeseeeeseeees e 1
15 | 00643-G1 WASHER, 3/8" ....eoeeeeeeeeeeeeeeeeeeseeeeses e eeseeeesee e s ees e ses e eee e seseeeeseses e seeeeeeeeesese 1
16 | 11098-G5 LOCK NUT, B/8 = 16 -..eeoeeeeeeeeeeeeeeeeeeee e eeeeeee e eee s ees e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......cveeriverrerererenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o eeses e seeeesee e eeses e 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. eee e 1
21
22 | 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ..| 1
23 | 28082-GO1 EQUALIZER BRACKET ......eeoeeeeeeeseeeseeeseseeseeeeseeeeseeeees e seseeseseeseseeeseeses e 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER ........oveeeeeeeeeeeeeeeeeeeeeee s 2
25 * BRAKE CABLE (DRIVER SIDE).......eeiveeeieeeeeseeeeseeeeeseeeeeeseeeeseeeees e 1
26 - BRAKE CABLE (PASSENGER SIDE).......eeeveeeeereeeeeeseeseeeseeeseeeeseeses e 1
27
28 | 01111-G01 | RETAINING RING, S.S. .ooveeieeeeeeeeeeeeeeeeeeeseseeseeeseeeeseeeseee s seseeseseeesse e 4
29

Page E-5

Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG .o eeeeeeeeseesee e eeeeeeseeeseee e se e 3
31 10387-G3 COTTER PIN, 3/32" X B/4" LG ..e.veeeeeeeeeeeeeeeeseeseeseeeseeeeeeeeeeeeseeeseseess e 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi..oveoveoeeeeeeeeeeeeeseese oo eeeeeeeeeeseeeseesseesessesseess e 2
33
84 | 70B01-GO1 | KICK-OFF LINK.....ooooeieeeeeeeseeeseeeeeeeeeeeeeeeeseeseee e e seee s eeeeeeseess e eeeee e 1
35 17838-G1 NYLON BUSHING ... eeeeeeeeeeeeeeeeeeeeeseeeseeeesee s seee e seeeeseeeneesse 2
36 | 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeereeeeeeeseeeeeeeeeeeeeeeeeeessessesseess e ss s eeseneees 2
37 | 00559-G8 WASHER, 5/16" .....eeoveeeeeee e eeeeseee e e e se e eeeeeee e see e e ee e seee e 2
38 10387-G3 COTTER PIN, 3/32" X B/4" LG ....veoeeeeeeeeeeeeeeseeeeeee e eeeeeeeeeeeeeseeeeeeeese e 2
39 70098-G01 | KICK-OFF CAM PIVOT ...cooeoieoeeeeeeeeeeeeeeeeeeeeeeeeeeseee e ss e seeesne 1
40 10097-G6 FLANGED BEARING ..ot eeseeeeeeeeeeeeeeeess e e eeseees s s 2
41 70587-G01 | KICK-OFF CAM.......oveeeeeeeeeeoeeeeeeeeeeee e seeeeeeeesee e s se e eeee 1
42 71215-G01 | SETSCREW, 1/4 = 20 X 1/2" LG w-eeeeeeeeeeeeeseeseee e 2
43 14134-G4 SPACER . ..ottt ee et ee e 1
44
45 70113-G01 | ADJUSTABLE BUMPER .........ooiveoeeeeeeeeee e eeeeseeessee s eee e seeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeeeeee e e eseeeeee s ee e es e 1
47
48 | 70080-GO2 | CATCH BRACKET w..ooeeeeeeeeeeeeeeee e eeeeee e eeeeeeeeeeeeee s ee st eees s s s eeseseeeeeeee 1
49 00141-G8 BOLT, 1/4 = 20 X B/4" LG veoveoeeeeeeeeeeeeeeeeeeee e eeeese e seee e 2
50 | 00891-G2 LOCK NUT, /4 = 20 ... es e ee e 2
51
52
53 | 74874-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......coovveeeeeeeeeeeeseeeeeseeeeeeseeeee e seeeee e 1
54 * BRAKE PEDAL ......coeeeeeeeeeeeeeeeeeeeee e se e ee s se s eeeees e se e ss e eeeee 1
55 74724-G01 PARK BRAKE PEDAL .......ceeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo seeeeenee 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ... eeee e ene e 1
58 * PARK BRAKE PAD ........oiveieeeeeeeeeeeee e seee e eeeeeeeeeseesesee s 1

Service Parts Manual Page E-6



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 15/32" LGi.....occiiiiieeee e 9
60
61 70258-G03 BRAKE PEDAL PLATE ... oot 1
62 70682-G01 PIVOT PIN ..o 1
63 70681-GO1 TORSION SPRING ... .ooiiiiiieiie e 2
64 01071-GO1 PUSHNUT, 5/16" ...ttt e 1
65 00737-G8 SCREW, #10 =24 X 1" LG eeriioeeeeeee e s 4
66 00739-G1 RUBBER NUT, #10 - 24 ... 2
67 74535-G01 BRAKE PEDAL STANDOFF .......oooiii e 2
68 27137-G01 CONICAL SPRING .....coiiiiieieiteiee ettt 2
69 14390-G10 LOCK NUT, #10 - 24 s 2
70 10606-G8 MICRO SWITCH ... 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi..coeieee e 2
72 00559-G5 WASHER, #10 ..t 2
73 00559-G3 WASHER, #6 ... 4
74 00565-G3 LOCK WASHER, #6 ... 2
75 00525-G5 NUT, #6 - B2 .o e s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......cccootiiieiiieniee e 2
77 20835-G1 WASHER, TEFLON, 3/8".... e 2
78 14628-G1 FASTON TAB ... e 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....coiiiiiieiie e 1
80 17618-G1 WIRE TIE ..o e 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE)......cccooiiiiiiiiieieeceeee e 1
83 74731-GO1 SPRING PLATE (DRIVER SIDE) ..ot 1
84 74730-GO1 FOUR LINK ROD ... .oooiiiiiierie ettt 2
85 01084-GO1 LOCK NUT, M10-1.25.... e e 4
86 74736-G01 BRAKE LINE......coiii e 1
87 01038-G01 SCREW, 1/4 - 20 X 4444" LG....ooiiiieee et 1
88 74875-G01 WIRE RETAINER ... 2

Page E-7 Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

89
90 | 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 = 103)...eeeeeeeeeee e seeeeeeeeees e eesee e seeee s ees s 1
91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) «...cooveieeeeeeeeeeeseeeeeseesseeeseseseseeen 1
92
93 | 12093-G1 SLOTTED NUT et ee e eee s ees e sese e 1
94 | 74864-GoO1 DRIVE FLANGE STUD .....coevoeeeeeeeeeeeseeeseeeseseeeeeeeseeeees s seeeeseeeeeeeeees e 4
95 | 11750-G2 ROLLER BEARING ... eeeeseesee e seee e seeeeseseeesseees s ses e seseesese 2
9% | 51141-G1 BEARING RACE ........eoiveoeeeeeeeeeeeeeeeeeeee e ee e eee s see e sen e 2
97 | 74673-Go1 DISC BRAKE HUB...........cooeeeeeeeeeeeeeeeeeee e eee e ees e see e seeee e sen e 1
98 | 70648-GO1 FLANGED BEARING ......overeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e ses e seseseee e ees s 1
99 | 00566-G1 WASHER, 3/8" ....eeoeeeeeeeeeeeeeeeeeeeseeeesee e seeeeseee s ses e ses e eee e se s eeseses e seeeeseeesere 2
100 | 00426-G8 BOLT, B/8 = 16 X T weoveeeeeeeeeseeeeeeeeeeeeeeeee s eese e seeee e ees e eee s ee e eenees 2
101 | 70749-Go1 BEARING ......oeeeeeeee e eeeeeeeee e eeee e esee e es e e s see e eee e se s ees e eer e 1
102 | 00798-G8 COTTER PIN oot eeee e s e ee e es e ees s s see s seeans 1
103 | 25146-G1 GREASE SEAL....ceoeeeeeeeeeeeeeeeeeeeeeeeeee e es s ees e see e eeseese s ee s ee s ses e 1
104 | 74733-G02 | CALIPER (DRIVER SIDE)........ioeeooeeoeeeeieeeeseeeeeeeeeseeeeseeeeeeseseeeeseeseses s eeee 1
105 | 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107).....veeveeeeeeeeeeseeeesseeeseseeeeseseeseseseeeee 1
106 | 602158 DISC BRAKE SPINDLE (PASSENGER SIDE)........eoveeeeereeerreeeeeseererene. 1
107
108
109 | 70745-GO1 | KINGPIN TUBE ....coveomiveeieeeeeeeeeeeeee e ees e seeee s e ees e ees s s ses e 2
110 | 70754-GO1 | THRUST WASHER ......eoiveeeeeeeeeeeeeeeeeseeeeeeeeeeeeees e ses e ses e seeeee e s s seneeees 2
111 | 00560-G3 WASHER, 1/2" +. oo eeeeeees e eee s eee e e ses e eeeeese e eee e ses e seeeees e sese 4
112 | 14390-G6 LOCKNUT, /2 = 13 oo eee e eee e eeee e 2
113 | 00407-G6 CAPSCREW, 1/2 = 13 X 8" LG ...oeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeseeseseeseeeeseseess s 2
114 | 74733-GO1 | CALIPER (PASSENGER SIDE) ... ... ieeoreeeereeseeeseeeeseeeeeseeesseeeeseeeseeeeseseseeeesn 1
115 | 74702-Go1 | FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 = 133)....-veoeeeeeeereeeeseeeeeseeseseseseesesesseeeseseseseeseseesesenee 1
116 | 10387-G3 COTTER PIN, 3/32 X B/4" LGiu..ooveeeeeeeeeeeeeeeeeeeeeeeeeseeeseeesesee s seseeseeeenenes 1

Service Parts Manual Page E-8



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
117 17838-G1 NYLON BUSHING ..o 1
118 10386-G3 CLEVIS PIN, 5/16 X 1" LGttt 1
119 74753-GO1 UPPER ACTUATOR PIVOT ... s 1
120 70581-G02 ACETAL BUSHING ..o 4
121 74711-GO1 SHOULDER BOLT ..ottt 1
122 00560-G3 WASHER, 172" .o 1
123 13437-G3 BOLT, 1/2 - 13 X 8" LG 2
124
125 800697 LOCKNUT, 5/16 = 18t 2
126 74742-G01 MASTER CYLINDER.......coei it 1
127 74703-GO1 BRAKE ACTUATOR ASSEMBLY HOUSING.........cccoiiiiiiiee e 1
128 11098-G5 LOCKNUT, 3/8 = 16, 1
129 00679-G1 WASHER, 3/8" STAINLESS ...t 1
130 74707-GO1 LOWER ACTUATOR PIVOT ...ttt 1
131 10385-G4 CLEVIS YOKE ...t 1
132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER........ccooiiieeee 1
133 01038-G01 SCREW, 1/4 -20 SWAGEFORM ......cocciiiiiiiieiee e 4
134
135 00414-G8 BOLT, 1/4 =20 X 1 1/4" LG ..o 4
136 00891-G2 LOCKNUT, 1/4 = 20 ... 4
137
138 10387-G3 COTTER PIN, 3/32 X 3/4 ...ttt 2
139 20835-G1 WASHER, NYLON .. 1
140 17838-G1 NYLON BUSHING ... 2
141 74865-G01 ACTUATOR LINKAGE ......oo oo 1
142 00771-G5 WASHER, 3/8" ... ettt e 1
143 74917-GO1 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 = 145) ..o 1
144 * BRAKE PADS ... .o e 2
145 * BRAKE PAD RETAINER PINS ... 2

Page E-9

Service Parts Manual




BRAKES - FRONT DISC

Service Parts Manual Page E-10



CAB

CAB

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page F-1

Service Parts Manual




CAB

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC............cccce.... 1
2
3 75855-G01 VINYL DOOR KIT ...t 1
4 75856-G** STEEL DOOR KIT ... 1

ForCab replacementpartsandaccessories, contact Curtis Cab at:
Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.
Tel.: 508-853-2200. Toll free: 800-343-7676.

www.curtiscab.com

Service Parts Manual Page F-2



ELECTRICAL

31 - Includes Items 32 - 40

CHARGER
RECEPTACLE

Clamp
(See
REAR AXLE
Section)

Controller (See
Electronic Speed
Control Section)

Ref Ele 20-1

Service Parts Manual

Page G-1



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-GXX| 6 VOLT BATTERY ..ot 8
2
3 70045-GO1 BATTERY RETAINER..... .o 1
4 01101-GO1 HOLD DOWN BOLT (STAINLESS STEEL) .....cociiiiiiiiiiieeeeeeee e 2
5 11027-G1 LOCK NUT, 5/16 = 18 ...ttt et 2
6
7
8 73218-G02 BATTERY RETAINER ANGLE ........ooi e 1
9 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ... 1
10 00559-G8 WASHER, 5/168" ...ttt e e e 2
11 11098-G6 LOCK NUT, 5/16 = 18 .. 1
12
13
14 11841-G1 BATTERY RETAINER ANGLE INNER .......ccccoooiiiiiieieee e 1
15 01087-GO1 HOLD DOWN BOLT (STAINLESS STEEL) .....ooiiieieeeeeeeeeeeee e 1
16 11027-G1 LOCK NUT, B/16 = 18 ... e 1
17
18
19 25971-G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 6") ....eeeiiiiieeeieeeieee e 2
20 25971-G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") ..ccoiiiiiiiiee 1
21 25971-G14 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 15") ..coioiiiieiiieeeeeee 4
22 00565-G8 LOCK WASHER, 5/18"..... ..ottt 16
23 00702-G2 NUT, 5/16 = 18 .. e s 16
24
25
26 25971-G15 4 GA WIRE (BATTERY +, BLACK, 17")eeiiiieieeeeeee e 1
27 25971-G16 4 GA WIRE (BATTERY -, BLACK, 19") ... i 1
28
29 74659-G01 POWER HARNESS ... .o 1
30 74649-G01 CONTROL HARNESS ...ttt 1

Service Parts Manual




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

QTy.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION
31 73063-G03 | CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 32 - 40)
32 * RECEPTACLE COVER ......coveeeeeeeeeeeeeeeeeseeeeeeeeeeeeee.
33 * RECEPTACLE BOTTOM......vemoeeeeeeeeeeeeeeeseeesseeseeseee
34 | 73051-G23 FEMALE CONNECTOR ..o
35 | 73051-G24 INSULATOR SLEEVE ... s
36 | 25978-G25 18 GA WIRE (RED 9") ..o
37 | 73051-Go8 SCREW, #10 - 32 X 1/2" LG (BRASS) ...eveeveeererrerereeen.
38 | 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL)
39 | 73051-G10 LOCK NUT, #6 = B2.....oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s
40 * WIRE HARNESS (CHARGER)...........vveeeeeereeeeeeseeseeeseeene
41
42
43
44 14601-G10 | RIVET, 3/16" X 1" LG (ALUMINUM) +....vvovoeee e
45 17618-G1 WIRE TIE oo eeeeesese s
46
47
48
49 | 278327-G02 | CABLE CLAMP ......oieoeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeees e
50 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....covvvvvrenenns
51 17618-G1 WIRE TIE oo
52
53
54
55 | 00993-GO1 | LOCK WASHER, 5/16" (SILICON BRONZE).........cccccovvruvene.
56 | 28418-GO1 | NUT, 5/16 - 18 (BRASS) ... eeiveieeeeereeeeeeeeeseeeseeeeeesesseessesenad
57 | 00993-G02 | LOCK WASHER, 1/4" (SILICON BRONZE).......oo.covvrivrereneees
58 | 28418-G02 | NUT, 1/4 - 20 (BRASS) ...oveeveeeeeeeeeeeeeeeeseeeseeseeesneseeesnnnd

Page G-3 Service Parts Manual




Service Parts Manual Page G-4



ELECTRICAL

FUSE BLOCK

Seatwrap
Support

HOUR METER DETAIL //
17 - Includes ltems 18-22 — :X

22

Ref Ele 20-2

HORN BUTTON

Page G-5 Service Parts Manual



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 35211-G01 | FUSE BLOCK (6 POSITION) ........civeoeeeieeeeeeeeseeeeseeeeseeeseseeeessseses e seseseseesene 1
2 00379-G2 SCREW, #10 = 24 X 1 1/4" LG cveorveeeeeeeeeeeeeeeeeeeeeeeeseeeeseeese s eseseeee e 2
3 00559-G5 WASHER, #10...eeeeeeeeeeeeeeeseeseeee e seseess e seesesee e seseees e eseeeseeeeeseeses e seseeeseaeeseeee 2
4 14390-G10 | LOCK NUT, #10 = 24 .o..oooooeoeeeeeeeeee e see e 2
5 35212-G01 | FUSE, 15 AMP ... eee e eeeee e eeeee e es e s eeeeees e es e see e AR
6 12914-G1 PUSH ON MALE TERMINAL ......coveeeeeeeeeeeeeeeeseeeeseeeeseeeees s ses s 1
7 00567-G5 LOCK WASHER, #10 ......eeeveeeeeeeeeseeee e eeeeeeeeeees e ees e seseseeeesseeeeeseses e ses e seseeee 1
8 00526-G4 NUT, #10 = B2 ee e eee e ee e ee e ee e ee e 1
9
10 | 32860-G2 HORN ..ottt ee e e e e e s e e e e s eee s ees e e 1
11 17318-G1 HORN SWITCH......eeoeeee et eeeeeeesesese e eeeee e ee e ses e ees e seeeseeees e ee s es e ses s 1
12 17318-G2 HORN SWITCH CAP AND NUT ... seee e ees s 1
13 | 27068-GO1 | HORN SWITCH BOOT ....coomeereeeeeeeeeeeeeeeeeeeeeseeeeeseeeeeseeesseeees e sese e 1
14 | 19233-G1 HORN SWITCH LABEL ......eoeeeoeeeeeeeeeeeeeee e seeeeeeeeeseeeeseeeseeeeee e ees e ees e 1
15 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM) .....veoeereeeeeeeeeeeeeeeseeeseess s 2
16
17 | 74914-G02 | HOUR METER KIT (INCLUDES ITEMS 18 - 22) ......oiveeeeeeeeeeeeeeseeeseeeereeene 1
18 | 74665-G02 HOUR METER -....veoeeeoeeeeeeeeeeeeeeeees e eesee s eeeeees e ees e ses e seseeses e seseses e 1
19 | 74696-Go1 HOUR METER RETAINER CLIP ..o seeeeseeeeeseeseeeeseeeseeeses e seseeee 1
20 | 74716-G02 HOUR METER BRACKET ......oeeeeeeeeeeeeeeeeeeeeeseeeeeeeeees e sese e 1
21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) c....veoveeeeeeeeeeeeeeeeseseeessee. 2
22 | 74908-GO1 WIRE HARNESS (HOUR METER)........coveeieeeeeeseseeeeseseeeeseseseeeseeeeeseeesees 1
23
24 | 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE).............. 1
25 | 33639-G02 | KEY SWITCH (WITHOUT LIGHTS - NON STANDARD).........ooverivereeerererereeenenne. 1
26 | 33639-G03 | KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED)........oocovverereenneee. 1
27 | 33639-G** KEY SWITCH (WITH LIGHTS) coooveeeeeeeeeeeeseeeeseeeeseeeeseeeeseeeeeeeeees s ees e ses e 1
28 | 00568-G6 LOCK WASHER, B/4"........oeeeeoeeeeeeeeeeeeeeeee e eeeeeee e ee s senee e 1
29 17137-G1 FACE NUT, 3/4 = 20 ..ot eee e see e es e 1
30 | 17063-G1 KEY (SET) eveoeeeeeeeeeeeeeeeeeeeeeeeeeeee e ees e ees e es e ses e ses e ses e seeeeseeeeee e ee e ees s een e 1

Service Parts Manual




ELECTRICAL

HEADLIGHT

\
\@ \X 6 - Includes ltems 7 - 12

TAILLIGHT

TURN SIGNAL

17

Ref Ele 20-3

Page G-7 Service Parts Manual



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 2) ......uvviiieiiiiieee e 2
2 00906-G6 SCREW, #10 - 168 X 1" LGi..eiiiiiciiiie ettt 2
3 74337-G01 JUMPER WIRE (HEADLIGHT) ..vtiiiiiiiiiie et e e e e e 2
4
5
6 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 7 - 12) .ccoiiiieee e 2
7 20574-G3 TURN SIGNAL LIGHT ...t a e e e 1
8 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ......oeviiiiiiiiiii e 1
9 20606-G1 VIR ..ttt e et e e e e e e e e e e e e as 1
10 00567-G7 LOCK WASHER, 1/4" ...ttt e s ennnaee s 1
11 00532-G1 N [ I 2 e S 1
12 18995-G1 PUSH-ON MALE TERMINAL ....coiiiiiiiiiaiiieie et 1
13 20574-G5 LENS, AMBER ....coiiiittiiie ettt ettt sttt e et e e e s sb e e e s sbee e e e e sanneeeeeseans 1
14 00118-G5 SCREW, #6 - 18 X 5/8" LG ....eeiiieiiiiiie ettt e et snaae e e nnnnaeee s 2
15
16
17 74651-GO1 WIRE HARNESS (ACCESSORY) ... iiiiiieiiiitte ettt 1
18
19
20 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) ....ccctiiiie e 2
21 21759-G1 TAILLIGHT BULB......coiiiiitiiiee ettt et e e et e e et ee e e e e AR
22 75711-GO1 TAILLIGHT JUMPER PLUG (FOR VEHICLE W/OUT TURN SGL)........ccec...... 1
23
24
25 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 26 - 30) ....ccceiiiiiiieeeiiieee e eiieee e 1
26 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE).......cccoiviiiieeeeeieeee e 1
27 21640-G1 TURN SIGNAL FLASHER.......ccoi e 1
28 32307-G3 FLEX LOOM, 3/8" X 8" LGi.eeeiicuteeeieeiiieiieeeeieetee e e siieeee et e e e sneeeee s 1
29 17618-G1 WIRE TIE ...t e e e e e e e 2
30 20965-G3 STEERING COLUMN COVER ......coiiiiiiiie et 1

Service Parts Manual Page G-8



ELECTRICAL

GROUND STRAP

Ref Ele 20-4

Page G-9

___——

Harness

REVERSE BUZZER

RED
@

? GRN/
e ) %/BLK

ontrol  Accessory Harness

DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER, LABEL AND PLATE

23

Service Parts Manual




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR).......c..oviieeeeseeeerseeeesrennees 1
2 74316-G01 | LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) ............. 1
3
4
5 73030-G06 | PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER)............... 1
6 74320-G01 | LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,

CHARGE METER) ...t eeeeeee e esse e seee e se s e eeee e ennes 1
7 74322-G01 | LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,

CHARGE METER) ...t eeeeeeeeeeese e s s e s ee e eseseeees e eeee e 1
8
9 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG .o.vvuiveeeeeeeeeeeeeeeeeeseeseeee s s eeee e seeneeae 2
10
11
12 74323-G01 | DIRECTION SELECTOR SWITCH (DASH MOUNTED) ....cooovvoveeeeeeeeeenn 1
13
14
15 33636-G05 | STATE OF CHARGE METER (VERTICAL) ......veveeeeeeeeeeeeeeeeeseeeeeeseeeee oo 1
16 | 25978-G74 | 18 GAWIRE (RED 6").....vooeeeeeeeeeeieeeeeeeeeeeeeeeeeeee e seee e seeee e 1
17
18
19 73290-G02 | REVERSE WARNING BUZZER (CONTINUOUS TONE)........oovoieerereereeereees 1
20 01041-GOT | RIVET, 1/8" X 13/16" LG ....veoeeieeeeeeeeeeeeeeeeeeeeesee e eses e 2
21
22
23 35213-G02 | GROUND STRAP, 16" (EE ONLY) .....vureeeeieereeeeeeeeeseeseeeeeseesseeeesseeeee e 1
24 00426-G8 BOLT, 3/8 = 16 X 1" LG ..o eeee e 1
25 00560-G1 WASHER, 3/8" ..ot eeee e ee e ee e 2
26 11098-G4 LOCK NUT, B/8 = 16 ... eeeeeeeeeeeee e see e ee e 1

Service Parts Manual

Page G-10



ELECTRICAL

WORK AND STROBE LIGHTS

1 - Includes ltems 2 - 19, 22 and/or 30
10 - Includes Items 11 - 19
22 - Includes Items 23 - 28
30 - Includes Items 31 - 36

14 12
Front of Vehicle

11
2 32 .‘
3 4
Front of
L Vehicle | 12
/E%‘ ‘

Front of
Vehicle

\Ce

Ref Ele 20-5

Page G-11 Service Parts Manual



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO.
1 71323-G**
2 75838-G03
3 75838-G04
4 75346-GO1
5 71294-G02
6 71293-G02
7 75430-GO1
8 73522-G**
9 33201-G03
10 | 75365-GO1
11 | 00685-G7
12 | 00660-G8
13 | 15121-G1
14 | 01109-Go1
15 | 00918-G3
16 | 33623-G02
17 | 20367-G1
18 | 16705-G3
19 | 14390-G4
20
21
22 | 20383-G2
23 | 20209-G2
24 | 00566-G3
25 | 00533-G1
26 | 17317-G1
27 | 17902-G1
28 | 20053-G1
29

1 2 3 4 5 DESCRIPTION QTy.
WORK LIGHT BAR WITH LIGHTS AND/OR STROBE
(INCLUDES ITEMS 2 - 19, 22 AND/OR 30)......cceeiiieiieiieenee e 1
STRUT (DRIVER SIDE).....cccttiiiiiiieiie ettt e 1
STRUT (PASSENGER SIDE)......coiiiiiiiiieeee e 1
WIRE HARNESS (WORK LIGHT) ..o 1
BRAGCE . ... 1
COVER PLATE ...ttt 1
SWITCH HARNESS ... oo 1
CONSOLE INSERT PLATE ... 1
STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
HARDWARE KIT (INCLUDES ITEMS 11 - 19) .. 1
BOLT, 5/16 - 18 X 1 3/4" LG ..o 6
WASHER, 5/18" ... s 12
WASHER, 3/8" X 1 1/4" .. e 2
LOCK NUT, 5/16 = 18 ..ottt 4
ACORN NUT, 5/16 = 18 2
DRIVE RIVET, 3/16" X 3/8" LG .....cccieiiieeeeeeieee e 3
GROMMET ...t 2
SCREW, 1/4 - 20 X 3/4" LG ..ceviiiei ettt 2
LOCK NUT, 1/4 = 20 ...t 2
WORK LIGHT KIT (INCLUDES ITEMS 23 - 28)......cccoiiiiieneieieeeieesee e 1
WORK LIGHT (RECTANGULAR) ..o e 2
LOCK WASHER, 1/2".... .o 2
NUT, 172 - 13 e e 2
LIGHT SWITCH. ...ttt 1
TAB ADAPTER ... e 1
16 GA WIRE (RED 5 3/8").....ueiiiiieiee e 1

Service Parts Manual Page G-12



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 31 - 36) ....coccovieierieeneeeee e 1
31 20394-G4 STROBE LIGHT ...ttt 1
32 00379-G4 SCREW, #10 - 24 X 1/2" LGi....oeiieeeeee e 3
33 14390-G10 LOCK NUT, #10 = 24 ..o 3
34 17317-G1 LIGHT SWITCH. ... e 1
35 17902-G1 TAB ADAPTER ... 1
36 20053-G1 16 GA WIRE (RED 5 3/8")....oeiiiiei e 1
37
38
39 20271-G10 HOLE PLUG ......cotieee ettt 1

Page G-13

Service Parts Manual




Service Parts Manual Page G-14



ELECTRONIC SPEED CONTROL - PDS

1 - Includes Items 2 - 16
5 - Includes ltems 6 - 9

f
%«%%%

15

Ref Esp 20-1

Service Parts Manual

Page H-1



ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73348-G03 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16) ..... 1
2 73351-G02 CONTROLLER MOUNT ...ttt 1
3 73098-G04 ELECTRONIC SPEED CONTROLLER ..ot 1
4 11027-G2 LOCK NUT, 1/4 = 20.... e e 4
5 73231-G01 SOLENOID (INCLUDES ITEMS 6 - 9)....ooiiiiiiiieier e 1
6 * LOCK WASHER, #10 ... ittt 2
7 * NUT, #10 = B2 . 2
8 * LOCK WASHER, 5/16"........ooiieeieeee e 2
9 * JAM NUT, B/16 = 24 ...t 2
10 11027-G2 LOCK NUT, 1/4 = 20, 2
11 73446-G01 FASTON TAB, 90° ... i 4
12 25971-G17 4 GA WIRE (BLACK 9") .. 1
13 73499-G01 IN-LINE FUSE COVER ... 1
14 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......ooiiiiiiiiie e 1
15 73523-G01 COVER ..t 1
16 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG .....coooiiiiiiceeee e 4
17
18 35212-G05 FUSE, 7.5 AMP ...ttt 1
19
20 11027-G2 LOCK NUT, 174 = 20 ... s 4
21
22 73296-G01 BOLT, 8MM X 18MM LGi.....coiiiiiiiiiieiee ettt e 3
23 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE).......cccoooiiieieeeeeee e 3
24 73346-G01 BOLT, BMM X 1 X 12MM LG ... 2
25 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE)........cccociiiiiiieniee e 2
26
27
28 74878-G01 TOW-MAINTENANCE SWITCH ..o 1
29 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ooiiiiiiiieeeee e 2
30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE)......ccciiiiiieiiieiee et 1

Service Parts Manual




FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

3 - Includes Items 4 -13
9 - Includes ltem 10
16 - Includes ltems 7 - 13, 17

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 21-1

Page J-1 Service Parts Manual



FRONT SUSPENSION/STEERING

41- Includes ltems 42 - 65

Service Parts Manual Page J-2



FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

57 - Includes ltems 58 - 60
85 - Includes ltems 86 - 88
98 - Includes ltems 99, 100
117 - Includes Items 118 - 122

Ref Fss 21-2

Page J-3 Service Parts Manual



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 602513 FRONT AXLE ... eeeee e ee e se e es s eneeene 1
2
3 70942-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13)..creoeeeeeeeeeeeeeeeeeeeee e eeeeseeeeeeeeeeeeeseseseees e ess s 1
4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) ..... 1
5 70648-GO1 BEARING ...t eeee e s ee e ese e en e 1
6 70749-GO1 BEARING, DP4 ... esee e 1
7 25146-G1 GREASE SEAL ...t eeeeeee e e e eeeeeeseeseeeee e se e eeeeees 1
8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......ooveeeeeeeeeeseeeeeseeesnee. 2
9 70589-G11 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10)...| 1
10 19862-G11 LUG BOLT, 1/2 =20 X 1 7/32" LG cveeeeeeeeeeeeeeeeeeeeeeeeeese e 4
11 12093-G1 SLOTTED NUT, 1 = 14t eeeeee e eees s ee s 1
12 00798-G8 COTTER PIN, 5/32" X 1 8/4" LG .eoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e seeseennnen 1
13 12091-G2 SPINDLE CAP ...t ee e se s 2
14
15
16 | 70673-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 18 & 17) w.eeoeeeeeeeeeeeeeeeeee e ee e en e 1
17 | 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6).............. 1
18 | 00407-G6 BOLT, 1/2 = 13 X 8" LG cvereereereeeeeeeeeseeeeeeeeeeeeeeseess s eee e eese s eeeeeseeeneesn 2
19 00560-G3 WASHER, /2" ..ot e e e eee e e ee e e eeee s seeeseeeree 4
20 | 70745-GO1 | KING PIN TUBE ...covueoieeeeeieeeieee oo e e esee e s e seeese e 2
21 70754-G01 | THRUST WASHER (STAINLESS STEEL) w..covvoveeeeeeeeee e eeeeeee e 2
22 14390-G6 LOCK NUT, /2 = 13 oot eeeeeeee e es e er s 2
23
24
25 | 76419-GO1 | SHOCK ABSORBER.........coeiiveiieeieeeeeeseseesseeseeeseeeeseseeesseeeseesseeseeeseseeeseeseeenee 2
26
27
28 10435-G1 SHOCK ABSORBER WASHER ........ooeeeeeeeeeeeeeeeeeeeee e e eeeeeee s 8
29 10194-G1 RUBBER SHOCK ABSORBER BUSHING ...........vveiveeeereeeeeeeeeeesseeseeseeeseeeenes 8

Page J-4

Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00532-G6 NUT, 3/8 = 24 ...t 4
31 10044-G01 VINYL CAP ...ttt sttt e e e sne e 4
32
33
34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) ............... 2
35 70163-G03 SPRING PLATE ...ttt 4
36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG .o 4
37 00734-G1 LOCK NUT, 7716 = 14 .o 11
38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..o e 7
39
40
41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) .............. 1
42 70965-G01 STEERING RACK COVER & BEARING ........cocoiiiiiiieree e 1
43 * JAM NUT, 1/2 = 20 oottt e 1
44 70750-GO1 RETAINING RING (EXTERNAL) ....coiiiie e 1
45 15115-G1 BALL BEARING ... 1
46 70603-G01 PINION. ...t e 1
47 70751-GO1 RETAINING RING (INTERNAL) ....oeeiiiiiiieie et 1
48 70638-G01 SEAL PINION ... 1
49 70604-G01 RACK STEERING ... 1
50 01053-G01 SCREW, 10-32 ...t s 1
51 70590-G01 RACK LOADER ...ttt 1
52 70666-G01 SPRING COMPRESSION ... s 1
53 70645-G01 GASKET RACK LOADER..... .o 1
54 70591-G01 COVER RACK LOADER ...ttt e 1
55 71102-GO1 SCREW, 1/4 = 20 ..ottt e e 2
56 10389-G3 GREASE FITTING, STRAIGHT ... 1
57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) ........ccoceiiierieiiiiecieecieee 1
58 50641-G1 RUBBER BOOT ...t 1
59 50209-G2 SLOTTED NUT, 7/16 = 20 ....coiuiiiieeiiieeiee et 1

Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
60 | 10387-G2 COTTER PIN, 3/32" X 1" LG .eeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeee s seseeesee s 1
61 74694-G01 ROD END (INNERD).......ovcoeeeereeeeeeeeeeseeeeeeeseseeseeeees e ees e seseeseeeeseeeees e seseses e 1
62 | 70961-GO1 RACK BOOT ...t s e sesee e es e e eeseese e es e ee e ses e s 1
63 | 12416-G2 WIRE TIE oo eee e ee s es e ees e ee e eenees 1
64 | 11391-G8 WIRE TIE oo eee s eee e eee e s ees e ees e senees 1
65 | 604328 TAG STEERING WHEEL ..o eeeeeeeeeese e ses e seeeeeeeeeenees 1
66
67
68
69
70
71
72
73
74 | 00464-G6 BOLT, 7/16 = 14 X 2 3/4" LG cereeeereeeeeeeeeeeeeeeeeeees e seseeseeeseeese s ees e ses e seseeee 2
75 | 01068-G01 | BOLT, 7/16 = 14 X 3 1/2" LG ceooveeeeeeeeeeeeeeeeee oo seeeeeeee e ses s ees s esenee 1
76 | 70BB7-GO2 | SPACER ..o eeeeee e ee e ee e eee e es e en e 2
77 | 70667-G03 | SPACER (SHORT)....eeoeeeeeeeieeeeeeeeeeeeeeeeeeeseeeeeeees e ses e seseeeeseseeee s see s esen e 1
78 | 00532-G7 NUT, 7/16 = 14 oo eee e eee s e eee s ee s ses e s 1
79 | 00560-G2 FLAT WASHER, 7/16"....oeeeeeeeeeeeeeeeee e see e ses e 7
80 | 00734-G1 LOCK NUT, 7/16 = 14 oot ee e 3
81
82
83 | 70607-G01 | STEERING SHAFT ...oooooeieeeeeeeeeeeeeeeeeeeeeeseee e ees e s see e seeeee e s 1
84
85 | 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) ........covvvereeererresrenrnane. 1
86 | 70610-G03 STEERING COLUMN ... seeee s se e e seeees 1
87 | 28569-G01 STEERING COLUMN BUSHING ........coveeeeeeeeeeeeeeeseeeeseeeseee e 1
88 | 01022-Go1 SCREW, #6 = 20 X 5/16" LG ..veereereeeeeeeseeeeeeeeeseeseeeseseeseeeseeesseseseseseeee 1
89

Page J-6

Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

90

91

92

93

94

95 | 01006-G01 | BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK ......ovvverreeeeeeeeeees oo, 4
96 | 00879-G1 LOCK WASHER, B/8"......eoeeeeeeeeereeeeeeeeeeeeeeeseeses e seseeseseeseeeesssesesseses e seseeeeseeees 4
97

98 | 70580-GO1 | INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) ......oveevveieeereeereeereenne. 1
99 | 01055-GO1 BOLT, M8 X 1 1/4" LG .o eeeeee e eeeeeeeeeeee e ees e see e een e 2
100 | 00565-G8 LOCK WASHER, 5/16" .....oeeeeeeeeeeseeeeseeeeeeeseeeseeeeseseees s seseseseeeseeses e 2
101

102 | 70751-GO1 | RETAINING RING (INTERNAL) ... veeieeeeeeseeeeeeeeeeeeeeeseeeeeeseseeseeeesee e eene 1
103 | 70888-GO1 | RETAINING RING (EXTERNAL) ...ooeoverieeeeeeeeeeeeeseeees e eeeeseeeeseeeees e eeseseeeeeese 1
104 | 15112-G1 BALL BEARING ..o seeeeeeeeseeeeeeee s sesee e ses e seeeeseeeeee s eeseses s ees e 1
105 | 70887-GO1 | WAVE WASHER .......ooveooeeeeeeeeeeeeeeeeeeeeeseees e eee e eeseseeeseeee s ees e seee e 1
106 | 602980 STEERING WHEEL ..o ese e eeee e see e seee e ses e sene 1
107 | 71147-GO1 | STEERING WHEEL COVER ...ocooiveeieeeeeeeeeeeeeeeeeeees e eeeeseeeeeeeees e eeseseseeeee 1
108 | 74815-GO1 | LABEL (E-Z-GO) coooeeeieeeeeeeeeeeeeeeeeeeeeseseseeeeeeseeeeseeeseses e seseesssaeeeseeeseeees e sese s 1
109 | 74954-GO1 | LABEL (CUSHMAN)........oveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesesee e seeeeeeeeeese e 1
110

111

112

113 | 14390-G2 LOCK NUT, 5/8 = 18 -..eoeeeeeeeeeeeeeeeeeeeeeeeeeseeeee e sesee s s ees s ses e 1
114 | 28909-GO1 | LABEL (JACOBSEN) .....oveomeeeieeeeeeeeseeeeeeeeeeeeeeeeeseseseeseeesseeees s eee s 1
115

116

117 | 74604-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122).....ooiveeeeeeeeceeeeeeeeeeeean. 1
118 | 74603-GO1 THREADED ROD (24" LG)....veoveeeeeeeeeeeseeeeeeseeeeseeeeseeeees e seseseseseseeeseeenees 1
119 | 70902-Go1 TIE ROD END (LEFT HAND THREADS) -....o.eoveeeeeeeeeeeeeeeseeseseseeeesseeesees 1

Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 01069-GO01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......coociiiiiienieeeeens 1
121 70902-G02 TIE ROD END (RIGHT HAND THREADS).......ciciiiiiiieieeee e 1
122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)......cccccoiiiiiieiieeee 1
123
124 00734-G1 LOCK NUT, 7/16 = 14 ..ot 2

Service Parts Manual

Page J-8




MOTOR

1 - Includes ltems 2 - 16 S/

Page K-1 Service Parts Manual



MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 73291-G04 | MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28)............ 1
2 73120-G36 ARMATURE ... eeeeeeeee e ee s s e ees s ses s s s eee e ees e sesees 1
3 73120-G38 BRUSH SPRING .......veeeeeeeeeeeeeeeeeseeseseeseseeeeeeess e ses e seseeseseessseseseeseseeseseeeees 8
4 73120-G39 BRUSH ..o es s seeee e es e see s s se e es s ee e 1
5 73120-G40 BRUSH BOX.......oveeeeeeeeeeeeeeeeeeeseeeeseeeeseseseeseeeees e ees e seseseeeeseeeees e seseseseeees 1
6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ..........ovveeveereenne. 1
7 73120-G07 BEARING ... eeeeeeeeeeeeeseeseeeeeesee e s ee s ee s e es e ees e ees e seseeseseeeeseees e seseeeee 1
8 73120-G06 SNAP RING ..o eee e ee e ee e ees s ee e ee s 1
9 73120-G43 HEADBAND ... eee e ee e eeeeeeeee e ee e ees e see e ees e ses e 1
10 | 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........ooveerereeeenreennn. 1
11 73120-G42 COVER COMMUTATOR END ...oovemveeeeeeeeeeeeeeseeeeseeeseseeseseseseseseesseeeeseeee 1
12 | 73328-Gof IMAGINET ... eee e ee s ee s s ee e ses e 1
13 | 01037-G02 SCREW, #10 = 32 X 1/2" LGiereeeieeeeeeeeeeseeeeeeeeseeeeseee s ses e eee e 1
14 | 73277-Gof RETAINING RING .....coeeoeeeeeeeeeeeeeeeeeeeseeeseeeees e ees e see e sen e 2
15 | 73327-Go1 SPEED SENSOR........eoveeeeeeeeeeeeeeeeseeeeseeeeseeseseeeseeseeeseseeseseesseeseseeeseeseseeee 1

Service Parts Manual

Page K-2



REAR AXLE

1 - Includes Items 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13

part number 15. \ X g
s

Ref Rax 1

Page L-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74612-GO1 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2-7) ....ccociiiiiieeienee 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE).......coiiiiiiieiieeieesie e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)......ooiiiiiiiieeeee e 1
4 * DIFFERENTIAL COVER.......ooiii e 1
5 28610-GO01 FILL PLUG WITH 'O" RING.....coiiiiiieie e 1
6 15558-G1 BOLT, 5/16 - 18 X 3/4" LGi....ooiiiieieieee et 10
7 73050-GO1 VEN T et e e e 1
8
9
10
11 24261-G1 SPLINE BUMPER ... .o 1
12 00797-G2 BOLT, 1/4 =20 X 1 1/4" LG .o 3
13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ccccoiiiiiiieieeeeeeeeeee e 3
14 00559-G7 WASHER, 1/4" (STAINLESS STEEL)......ccctiiiiiiiieie e 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt AR

Service Parts Manual

Page L-2




REAR SUSPENSION

Page M-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70248-G01 SHOCK ABSORBER........oooiiiii et 2
2 10435-G1 SHOCK ABSORBER WASHER .........oioiiiiiiee e 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccoooiiiieeeeee e 8
4 00532-G6 NUT, B/8 - 24 ... 4
5 10044-G01 VINYL CAP ..ot ne e 4
6 74345-G03 LEAF SPRING ... .ottt 2
7 72618-GO1 “U7 BOLT, B/8 = 16 .. 4
8 00560-G1 WASHER, 3/8" ... e e 8
9 11098-G5 LOCK NUT, 3/8 = 16 ...ttt e 8
10
11 70289-G02 SPACER. .. 4
12 70291-GO1 RUBBER BUSHING ... 12
13 70290-G02 SHACKLE PLATE ...ttt e 4
14 00665-G9 BOLT, 3/8-16 X 3 1/2" LG (STAINLESS STEEL).....ceeeiiieiieieeeeeeeeee 4
15 11098-G5 LOCK NUT, 3/8 = 16 ...t 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi. ...ceeiiiiiiie e 2
18 12262-G1 LOCK NUT, 3/8 = 16 ...ttt ettt ettt st 2
19 71498-G01 AXLE BUMPER BRACKET ... .o 2
20 70492-G01 RUBER BUMPER ........ooiii 2
21 00968-G01 LOCK WASHER, MT0 ...ttt 2
22 00974-G01 NUT, MTO o s s s 2

Service Parts Manual Page M-2



SEATING

15 - Includes Items 16, 17
23 - Includes Items 24 - 32

16

Front of Vehicle

Ref Sea 4-1 28812

Page N-1 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 74971-G01 | SEAT BACK SUPPORT ......ovvoiveeeeeeeeeeeeeeeeseeieseeeeeeeeees s sese s seee e seeeenees 1
2 00715-G2 BOLT, 5/16 - 18 X 13/16" LG w..rvveoeeeeeeeeeeeeee e seee e 1
3 00438-G8 BOLT, 5/16 = 18 X /4" LG oveveeeeeeeeeeeeeeeeee oo see s 2
4 00642-G8 WASHER, 5/16" ......oeooveoeeeeeeeeeeeeseeeeeeeeseeeeeeeses e ses s eeeaeesseeeses s ses e ennens 2
5 11098-G6 LOCK NUT, 5/16 = 18 ..ooveoeeeeeeeeeeseee e eseeeseeees e seee s eeesses e ene e 2
6
7 71263-G01 | ACCESS COVER .......oiveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e seee s eeeee e senees 1
8 18436-G1 DRIVE RIVET ....ooooeoeeeeeeeeeeeeeeeseeeeeeeeee s seee e enesseneesee s 3
9
10 | 75900-G02 | SEAT BACK SUPPORT BRACKET .......oivvioveeeoeeeoeeeeseeeeeseeosseesseseseeseeeseeeeeenee 2
11 01006-GO1 | BOLT, 3/8 = 16 X 1 1/4" LG cveoeooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e seee e 4
12 | 00643-G1 WASHER, B/8" ......ooooeeeeeeeeeeeeeeeeeeeeseeees e ses s ses e e eeees e ses e e eesen 2
13 | 11098-G5 LOCK NUT, B/8 = 16 ...ceooeeoeeeeeeseeeeseeeeeeeeseeeesee e seee e eesnee e s s 2
14
15 | 71274-G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) cvveovvooveeeeeeeeeeeeeeeeeenees 1
16 | 18144-G* VINYL SEAT BACK COVER ......ooomieeeeeeoeeeeeeeeeeseeeeseeese s seseseeseeennnees 1
17 | 74889-Go1 PLASTIC SEAT BACK COVER (BLACK) .......vvoreeeeeeeseeisseesseseeeseeeesnnene 1
18
19 16705-G12 | SCREW, 1/4 = 20 X 1" LG w.ovveveeeeeeeeeeeeeeeeeee oo ee e see s 4
20 | 00664-G7 LOCK WASHER, 1/4"........oovoeeeooeeeeeeeeeeeeeeeeeeseseeesee e seee e eesesenesenesenene 4
21 01110-GOT | WASHER, 1/8" ....oooooooeeoeeeeeeeeeeeeeeee e se s senens 4
22
23 | 71611-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) .....ccooovoorveireeernn, 1
24 | 71602-G** VINYL SEAT BOTTOM COVER ........coooeoeeeeeeeeeeeseeeseeeeeesereseseneeeeeenenees 1
25 | 71012-GO1 VINYL TRIM (SEAT BOTTOM)......ooomveeeeeeeeeeeseeeeseeeese e sese s 1
26
27 | 71610-Go1 SEAT HINGE ... 2
28 | 00720-G08 SCREW, #12 - 14 X 1" LG cvvooveoeeeeeeeeeeeeeeeeeeeeeeeeee o seseseeesneeeseesen e 6
29
30 | 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .......vooeeeeeeeeeeeeeeeeeeee e 1

Service Parts Manual




SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....oeeiiiiiiiiiee e 1
32 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi. oo e oottt et et e e 8
33
34 17074-G1 BUMPER ...ttt se e ettt e e st e e st e e e nte e ente e e snteeeaneeeeenneennnes 2
Page N-3

Service Parts Manual




SEATING

Service Parts Manual Page N-4



TRUCK BED, PLASTIC

ice Parts Manual

Serv

Page P-1



TRUCK BED, PLASTIC

Service Parts Manual Page P-2



TRUCK BED, PLASTIC

Actuator may be rotated 90°
on some models

Page P-3 Service Parts Manual



TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73451-GO1 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11)....ccoiiiiiiieeeeee e 1
2 73447-G01 PLASTIC BED, 40" ...ttt 1
3 73454-G01 PIVOT SHAFT e 2
4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG....cooiiiiiiieeeieeeee e 2
5 73448-G01 TAILGATE ... s 1
6 73450-G01 BOWED ANGLE ......oiiiiiee ettt 1
7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ...cocvviiiiiieieeeeee 4
8 73449-G01 EXTRUSION CHANNEL ..o 1
9 73455-G01 TAILGATE CABLE ... e 1
10
11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ...cocvviiiiiiieeeeee 2
12
13
14 70113-GO1 ADJUSTABLE RUBBER BUMPER........cccciiiiiieiie ittt 2
15 11027-G1 LOCK NUT, 5/168 = 18 ... 2
16
17
18 74962-G01 BED LATCH ...ttt et 1
19 71538-G01 LATCH TORSION SPRING ... e 1
20 71099-G02 KEEPER PLATE ..o 2
21 71477-G02 RETAINER BRACKET ...t 1
22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG ....oeiiiieiieiee sttt 4
23
24 71704-GO1 HANDLE GRIP ... e 2
25
26
27 71570-GO1 BUSHING ... e 2
28 71571-GO1 CLEVIS PIN ..o e e 2
29 00571-G5 WASHER, 172" e e e 2
30 21683-G1 COTTER PIN ..ottt 2

Service Parts Manual



TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 70291-G01 | BUSHING ... eeee e eeee e eseeeseeee e ee e 4
32 | 71569-G02 | SPRING CHANNEL ......oiueieeieeieeeseeeeeeeseeeeeeeeeseeeeeesee e se s seseseseeeseseseeenee. 1
33 | 01118-GO1 | SCREW, 1/4 = 20 X 5/8" LG cv.reereeeeereeeseeereeeeeeeeeeesseeeeeesseesseesseesseeseseseesseeeeneee 8
34
35 | 00642-G7 WASHER, 174" ... ee e ee e 8
36
37 | 71537-G02 | GAS SPRING ...ooeeeeeeeeeeeeeeseeeseeeeeeeeeeeeeeese s eeeeeseeeeeeeseees st se s eeseeeeeeeeee 2
38 14443-G10 | CLEVIS PIN, 1/2" X 2 27/32" LGi....veveeeveeeeeeeeeeeeeeeeeeeeseeeeeese s seee e 1
39 14443-G11 | CLEVIS PIN, 1/2" X 1 3/8" LG ... eeeeeeeeeseeeeeee e 1
40 | 21683-G1 COTTER PIN, oot seeee e ee e eeeeee 2
41
42
43 | 71547-G02 | OUTRIGGER CHANNEL .......oeoieeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeee e seee e 1
44 | 27612-G02 | ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS........oveeeeeeeeeerereeereeeseeseessesees. 1
45
46 | 72339-G02 | PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) ....oooovoveeeeeenee. 1
47 | 00642-G7 WASHER, 174" ... ee e ee e 2
48 | 01118-GO1 | SCREW, 1/4-20 X 5/8" ....ooveoeeeeeeeeeeseeeseeeeeeeeeeeeeeesseeeeeeseesessess e seee s eeeneee 2
49
50
51
52
53
54
55
56
57
58
59
60

Page P-5

Service Parts Manual




TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63 600110 JACOBSEN PLATE ... e 1
64 600108-GO1 | CUSHMAN PLATE ... 1
65 16816-G2 RATCHET FASTENER ..o e 4
66
67 74821-GO1 LOAD BED DECAL ..ottt 1
68 71055-G01 RIVET oo 5

Service Parts Manual

Page P-6




WEATHER PROTECTION

Front of Vehicle

N
DETAIL B

DETAIL A

5

1

6
Front of Vehicle ]

U9 .
Front of Vehicle \ /J

@ 17\@\ %@/17

/
J

3 19 :
>
16 — P 8,9
DETAIL C o DETAIL D
FRONT)
( (REAR)

Page Q-1 Service Parts Manual



WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

7 - Y 21 - Includes ltems 22 - 24
- // N
/%lp/‘/’

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

Ref Wea 20-2

Service Parts Manual Page Q-2



WEATHER PROTECTION

Front of Vehicle

o

Windshield
Retainer

Front of Vehicle

o

Page Q-3 Service Parts Manual




WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G** | SUN TOP KIT (INCLUDES ITEMS 2 = 19) -..coveeeeeeeeeeeseeeeeeeeeeeeeeeeseseseseseeeeeeees 1
2 27069-GO1 SUN TOP ..ottt eee e es s 1
3 75045-G05 FRONT STRUT ..ooeeoeeoeeeeeeee e eeeeeeseeees e seseseeseeeeeees e ses e ses e ses e eeseeses e 1
4 00440-G2 BOLT, 5/16 = 18 X 2 1/4" LGierveoeeeeeeeeeeeseeee e eeeeee e eeeeseee e 4
5 00905-G8 LOCK WASHER, 5/16" ......eeeeeeeeeeeseeeeeeeeeeeeeeeeeeseeeese e ees e see e see e ee s eseseeee 4
6 75048-GO1 SPACER, 1/2" ..o eeeee e ee e ee e e e e es s ees s 2
7 00570-G2 WASHER, 5/16" ..e.eeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseseeeseeeeseeseseseseeseseeesseseseeseseesesens 6
8 75838-G04 REAR STRUT (PASSENGER SIDE)........veieeeeeeeeeeeeeeeseeeseeeseeeeseesene 1
9 75838-G03 REAR STRUT (DRIVER SIDE).........oveieeeeeeeeeeeseeeeseeeeeeeseeeessseseeeesseeees e 1
10 | 00685-G7 BOLT, 5/16 = 18 X 1 B/4" LG ereeeeeeeeeeeeeseeeeeeeeseeeeeeee s see e 4
11 01110-G03 WASHER, 5/16" ....oveoeeeeeeeeeeeeeeeeseeeeeseeseseeseeeeseeeeeeseeeseeees e sesesesesssseses e sesees 8
12
13 | 11098-G6 LOCK NUT, 5/16 = 18....reeeeeeeeeeseeeseeeeeeeeseeeeeee s ees s ses s eeeneeee 4
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) -....veiveeeeeereseerereeseeessee. 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ....veeveeeeerereeeeeeree. 2
16 | 01110-Gof WASHER, 1/4" (STAINLESS STEEL) w...covveeeeeeeeeeeeeeseeeeseeeeseeeeseseseeseeesenes 8
17 | 75051-Go1 SPACER ...ttt ee e e 4
18 | 00891-G2 LOCK NUT, 1/4 = 20 ... eeeeeeseeeeeeeeeeeeeeeeee e seeese s ees s see s ees e 4
19 | 19853-G1 END CAP, 1" oot eee e s e s e eee s s ee e es e ees e se s 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ... eeeee e eeeees e 1
22 | 19496-G1 REAR VIEW MIRROR ......ooveeveieeeeeeeeeeeeeseeeeseseeeeseeeeeseeees s e seseesseees e 1
23 | 19502-G2 SUPPORT BRACKET ......coeeeeeeeeeeseseeseeeseeeeeeeeesseses e seseeseeeesseeses e ses s s 1
24 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) «....eoveeeeeeeeeeeeeeseeen. 1
25
26 | 75367-G** | 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) .ooeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeeeeeee e es s see s ses e 1
27 * ENCLOSURE. ... teeeeeeeeeeeeeeeeeee e ses e seeeeseeeeseseees e eseeees e ses e ss s ses e eeees e 1
28 * V7= 0] T OO AR
29

Service Parts Manual Page Q-4



WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA
30906. Telephone (706) 790-6687.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
30
31 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) ....oooeveeeeeeereereeesreenne. 1
32 | 71954-GO1 WINDSHIELD (FULL) (LEXAN)....cecoeeoreeeeeereeeeeeeeeeeeeeeeeeeseeseseeseseeseseeseeee 1
33 | EGWHC12 SASH, 26" LG eveoeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeee s se e eee e eeee e seeee e 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) ....veeeeeeeeereeeeeeeeereesnees 2
35 | EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....cuvvereeeeeeeeeeeeeeeeeesee s sesesese e 4
36 | EGWHG13 RUBBER GROMMET .....ceoveoeeeeeeeeeseeseeeseseeseeeeseeeesseeeeseeeeseeseeeeseseeseeeeseees 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....veeeeeeeeeeeeeeeeeeseeeeseeeseeesnnes 2
38 | 71963-GO1 SAFETY LABEL......eoeeeeeeeeeeeeeeesee e eeeeeseeeees s seeeee e es e ses s 1
39
40
41
42
43
44 | 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) cooeooeoeeeeeeeeeresennnne 1
45 | 71960-GO1 WINDSHIELD (FULLY ... eeee e eee e 1
46
47 | 71966-G04 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) ....coovvvereree 1
48 | 71961-GO1 WINDSHIELD (SPLIT) ..vveeeeeeeeseeseeeeeseeeeeeees s seeeeseeeeeseeses e seseseseesesen 1
49 | EGWHC10 SASH, 12" LG v ee e sesee e eee e es e eee e 2
50
51
52
53
54 | 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) ....oocvvvererrenn 1
55 | 71955-GO1 WINDSHIELD (SPLIT) (LEXAN)......oeeereeeeeereeeeeeeeeseeeeeeeseseseseeseseeseseeseee 1
56 | EGWHC10 Y= R P K c T OIS 2

Page Q-5 Service Parts Manual



WEATHER PROTECTION

Service Parts Manual Page Q-6



WHEELS AND TIRES

- Includes ltems 2, 19, 20
- Includes Items 5, 19, 20
- Includes ltems 8, 19, 20
- Includes ltems 14, 15, 16

WN A

Tire design may vary by Part Number

Ref Whil 3-1

Page R-1 Service Parts Manual



WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
22,23

Service Parts Manual

Page R-2



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28757-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) ............ 1
2 28764-G01 CARLISLE TIRE (LINKS 18 X 8.5-8,4 PLY RATED) .....ccccveciiiiieieeiees 1
3
4 28757-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) 1
5 28764-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8,4 PLY RATED)........cccce...... 1
6
7 28842-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) ............ 1
8 28764-G08 CARLISLE TIRE (USA TRAIL LOAD RANGE C) .....ccoiiiiiiiiiieeeeieeee 1
9
10
11
12
13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 1516) .. 1
14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) ...coieiiieeiiieiee et 1
15 33678-G02 WHEEL RIM (4 LUG) ... 1
16 26482-G01 VALVE STEM ..o e 1
17
18
19 28759-G01 WHEEL RIM (4 LUG) ... 1
20 11657-G2 VALVE STEM ... 1
21
22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ...ttt A/R
23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL)....cciiiiiiie e A/R

Page R-3

Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANGCE KIT ... ottt e e s e e s e e s re e e s smn e e s e e e s anneeeas 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ..ottt 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..ottt 28251-G01
CURRENT INDICATOR......ei ettt ettt st a e bt e s e et e s e e e ste e e s e e emee e s e e saneereeereesaneeaneesaneens 16489-G2
DIGITAL MULTI-METER ... et s e e sme e s sne e sane e 27481-G01
CRIMPING TOOL ...t st e e e e a e e s e e ae e e r e e s e e ereesan e e smee e sne e emneesnnas 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ....coiiiiie et nee e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY ).ttt ittt ettt et r e sne e s 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ... e 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........ccccoiiiiiiiie ittt 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt r e s re e s nn e s ne e nane e 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW.......coiiiiiiieiieee e 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ... .ot 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ......eoi e e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......oriiii e 75831-GO1
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........cccoiiiiiiiii e 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .........ccociiiiiiieie e 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ....ooiiiiiei e e s 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW. ... ..o 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ..ot e e 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....ooiiieee e 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ..o ens s s enn e 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ........vvueveeeeeeeeeeseeseeeeeeeeeseeseeseeeeeeeeesnesneees 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .........ovcueueeeeeeeeeeeeeseeeeeeeeseeseeeeeeesnenns 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ..ottt et 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ...t 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ... 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ..o, 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID........ccciiiiiee e 75505-G01

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .......cccciiii e, 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........cooi i 75507-GO1
MULTI-PURPOSE VALUE PACK ...ttt ettt st e e e neennnas 75508-G01

*» BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3




SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
ACCESSORIES LISTING KIT NO.

ASHTRAY KIT . ... 75109-G04.......... See BODY

BALLHITCHKIT . ... .. 74492-GO1.......... See BODY
CLEVISHITCHKIT . ....... ... .. 74492-G05.......... See BODY
DEFROSTER/COOLING FAN. .................. 74248-GO1.......... See CAB

DOORSET ... 75856-GO* . ......... See CAB

DOORSET (VINYL) . ... 75855-GO1.......... See CAB
ELECTRICDUMPKIT . ....... ... . 74658-G05.......... See TRUCKBED
GLOVEBOXDOOR ....... ... 75456-GO0* . ......... See BODY

HOURMETERKIT ... ... ... 74914-G02.......... See ELECTRICAL SYSTEM
INSIDEMIRROR .. ... .o 27924-GO1.......... See WEATHER PROTECTION
INSTRUMENT/SWITCHPANEL . ................ 74250-GO1.......... See CAB

REAR VIEW MIRRORKIT. .. ....... ... .. ... .. 19528-G2........... See WEATHER PROTECTION
SOFTENCLOSURE ......... ... ... ... .. ..... 75367-G** ... ... .. See WEATHER PROTECTION
STEELCAB,W/ODOORS ..................... 75854-GO*.......... See CAB

STROBELIGHT. ... ... . 74245-GO1.......... See CAB

SUNTOPKIT ... 75040-G** . ....... .. See WEATHER PROTECTION
TURN SIGNALKIT ... . 75107-G02.......... See ELECTRICAL SYSTEM
GOLD SPOKEWHEELCOVERS . ............... 19241-G* . .......... See WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS. .............. 19241-G* . .......... See WHEELS AND TIRES
WINDSHIELDS . ........ ... ... .. . .. 71966-GO* . ......... See WEATHER PROTECTION
WINDSHIELDWIPER . ... ... .. ... ... ... 74244-GO1.......... See CAB

WORKLIGHTS .. ... e 74247-GO1.......... See CAB

WORK LIGHT BARWITHLIGHTS .. ............. 71323-GO4.......... See ELECTRICAL SYSTEM
WORK LIGHT BARWITHSTROBE .............. 71323-G05.......... See ELECTRICAL SYSTEM
WORK LIGHT BAR WITH LIGHTS AND STROBE .. .71323-G06.......... See ELECTRICAL SYSTEM

Appendix B-2 Service Parts Manual







EZGO

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175
International:
Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Certified ISO 9001 / 1SO 14001 by

Copyrighted Material

. This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department



	ISSUE DATE: APRIL 2006
	ELECTRIC POWERED UTILITY VEHICLES
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	ELECTRIC UTILITY VEHICLES
	MPT™ 1000
	INDUSTRIAL™ 1000
	COMMANDER™ 2100
	JACOBSEN HAULER® 1000
	STARTING MODEL YEAR 2006+



	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) 1
	2 70116-G01 ACCELERATOR PEDAL BRACKET 1
	3 00984-G01 SCREW, #8 - 10 X 1/2" LG. 4
	4 25853-G01 PEDAL BOX AND COVER 1
	5 00684-G6 SCREW, #8 - 32 X 3/4" LG. 4
	6 25861-G01 MICRO SWITCH 1
	7 00982-G01 SCREW, #4 - 14 X 5/8" LG 2
	8
	9 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	10 00983-G01 SELF THREADING NUT, 3/16" 2
	11 602484 PLUNGER 1
	12
	13
	14 17677-G1 SPRING RETAINER, 1/2" 1
	15 17979-G1 BUSHING 1
	16 73046-G01 COMPRESSION SPRING 1
	17 17677-G2 SPRING RETAINER, 3/8" 1
	18 73332-G01 ACCELERATOR ROD 1
	19 00532-G4 LOCK NUT, 5/16 - 24 1
	20 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	21 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	22 17838-G1 NYLON BUSHING 3
	23 17255-G1 TEFLON WASHER, 5/16" 1
	24 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	25
	26 70134-G01 PEDAL PIVOT PIN 1
	27 00986-G01 PUSH NUT, 9/32" 1
	28
	29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	30 17313-G1 LOOM FLEX, 3/8" X 6" LG (BULK) 1
	31 17618-G1 WIRE TIE 2
	32
	33 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37) 1
	34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36) 1
	35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 6
	36 27512-G01 ACCELERATOR PEDAL PAD 1
	37 * ACCELERATOR PEDAL 1
	38
	39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	ACCELERATOR
	ACCELERATOR

	ACCELERATOR
	ACCELERATOR

	BATTERY CHARGER (LESTER)
	BATTERY CHARGER (LESTER)
	1 28435-G03 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE CONNECTOR, CE APPROVED (OPTIONAL) For service or replaceme...


	BODY
	BODY
	BODY

	BODY
	1 70662-G01 UPPER FLOORPAN (AXLE MOUNTED STEERING) 1
	2 14601-G11 RIVET, 3/16" X 9/16" LG 9
	3
	4 70451-G01 LOWER FLOORPAN 1
	5 14601-G11 RIVET, 3/16" X 9/16" LG 7
	6 70452-G01 ACCESS COVER 1
	7
	8 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 74409-G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15
	16
	17 71413-G01 SPLASH PANEL 1
	18 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115-G01 VINYL TRIM 2
	21 71055-G01 RIVET, 3/16" X 1" LG 10
	22
	23 71468-G** COWL 1
	24 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907-G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401-G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055-G01 RIVET, 3/16" X 1" LG 9
	28 71055-G01 RIVET, 3/16" X 1" LG 6
	29 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166-G04 FRONT SHIELD 1
	33 70725-G02 FRONT SHIELD BRACE 2
	34 01038-G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469-G1 WASHER, 1/4" 2
	36 01057-G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265-G02 BUMPER 1
	39
	40 00570-G2 WASHER, 5/16" 2
	41 75048-G04 SPACER, 1" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00905-G8 LOCK WASHER, 5/16" 4
	44 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101-G02 COWL SUPPORT BRACKET 1
	47 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055-G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT ™) 2
	55
	56
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915-G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915-G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61
	62
	63
	64
	65
	66
	67
	68
	69 * SERIAL NUMBER PLATE 1
	70
	71 71439-G03 ROCKER PANEL (DRIVER SIDE) 1
	72 71439-G04 ROCKER PANEL (PASSENGER SIDE) 1
	73 71424-G01 FENDER SPACER (DRIVER SIDE) 1
	74 71424-G02 FENDER SPACER (PASSENGER SIDE) 1
	75 71440-G03 BRACE (DRIVER SIDE) 1
	76 71440-G04 BRACE (PASSENGER SIDE) 1
	77 00789-G2 SCREW, #10 - 24 X 1 1/4" LG 4
	78 23726-G2 SPACER, 1/4" 2
	79 00660-G5 WASHER, #10 4
	80 14390-G10 LOCK NUT, #10 - 24 4
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G2 SPACER, 1/4" 4
	84 00559-G7 WASHER, 1/4" 4
	85 14390-G4 LOCK NUT, 1/4 - 20 4
	86
	87
	88 20271-G9 HOLE PLUG, 1/2" 1
	89
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 74619-G01 SEAT SUPPORT PANEL 1
	92
	93
	94 10570-G10 RIVET, 5/32" X 9/16" LG 8
	95 71609-G01 SEAT HINGE PLATE 2
	96 10570-G11 RIVET, 3/16" X 3/4" LG 4
	97 71674-G01 SIDE PANEL (DRIVER SIDE) 1
	98 71674-G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570-G10 RIVET, 5/32" X 9/16" LG 4
	100 10570-G12 RIVET, 1/4" X 1/2" LG 4
	101 16469-G7 WASHER, 1/4" 4
	102
	103 70244-G03 SPLASH PANEL 2
	104 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105 00438-G8 BOLT, 5/16 - 18 X 1" LG 4
	106 00559-G8 WASHER, 5/16" 4
	107 11098-G6 LOCK NUT, 5/16 - 18 4
	108
	109 74893-G01 FENDER (DRIVER SIDE) 1
	110 74893-G02 FENDER (PASSENGER SIDE) 1
	111 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390-G4 LOCK NUT, 1/4 - 20 12
	114 00642-G7 WASHER, 1/4" 12
	115 00414-G6 BOLT, 1/4 - 20 X 7/8" LG 12
	116 74890-G01 REAR PANEL 1
	117 71055-G01 RIVET, 3/16" X 1" LG 4
	118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	119 74891-G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570-G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755-G01 LABEL (E-SHIELD™) 1
	124
	125 74348-G02 HITCH RECEIVER 1
	126 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922-G3 WASHER, 7/16" 4
	128 00734-G1 LOCK NUT, 7/16 - 14 4
	129 00198-G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559-G8 WASHER, 5/16" 1
	131 11098-G6 LOCK NUT, 5/16 - 18 1
	132 74338-G02 CLEVIS HITCH 1
	133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314-G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339-G02 ANGLE HITCH 1
	140 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351-G02 HEAVY DUTY HITCH 1
	143 31757-G1 HITCH BALL, 1 7/8" 1
	144 00566-G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148 74489-G02 DROP ANGLE HITCH 1
	149 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	150 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	151 74491-G02 DROP BALL HITCH 1
	152 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	153 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	154 31757-G1 HITCH BALL, 1 7/8" 1
	155 00566-G6 LOCK WASHER, 3/4" 1
	156 00702-G11 NUT, 3/4 - 16 1
	157 74495-G02 DROP CLEVIS HITCH 1
	158 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	159 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	160 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	161 19314-G1 COTTER PIN, 2 1/2" LG 1
	162
	163
	164 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 165 - 168) 1
	165 27731-G01 ASH TRAY 1
	166 27736-G01 GASKET 1
	167 75108-G02 BRACKET 1
	168 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	169
	170 11098-G6 LOCK NUT, 5/16 - 18 2
	171 70441-G02 SEAT FRAME 1
	172 00559-G8 WASHER, 5/16" 2
	173 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	174 70200-G01 SCREW, 3/8 - 16 X 1/4" LG 2
	175 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	176 70046-G02 BATTERY RACK 1
	177 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 3
	178 00565-G8 WASHER, 5/16" 3

	BODY
	BODY

	BODY
	BODY

	BODY
	BODY

	BRAKES
	BRAKES

	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258-G03 SERVICE BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 2
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER 2
	99
	100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 21830-G1 WASHER, 1 3/8" O.D. X 21/32" 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175-G01 SPINDLE CAP 2
	109
	110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1


	BRAKES
	BRAKES

	BRAKES
	BRAKES

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00141-G8 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91 - 103) 1
	91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74673-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 74733-G02 CALIPER (DRIVER SIDE) 1
	105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 106, 107) 1
	106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107
	108
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G6 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114 74733-G01 CALIPER (PASSENGER SIDE) 1
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 LOCKNUT, 5/16 - 18 2
	126 74742-G01 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	CAB
	1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. 1
	2
	3 75855-G01 VINYL DOOR KIT 1
	4 75856-G** STEEL DOOR KIT 1
	CAB
	1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) 1
	2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) 1
	3
	4
	5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) 1
	6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	7 74322-G01 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) 1
	13
	14
	15 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	16 25978-G74 18 GA WIRE (RED 6") 1
	17
	18
	19 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	20 01041-G01 RIVET, 1/8" X 13/16" LG 2
	21
	22
	23 35213-G02 GROUND STRAP, 16" (EE ONLY) 1
	24 00426-G8 BOLT, 3/8 - 16 X 1" LG 1
	25 00560-G1 WASHER, 3/8" 2
	26 11098-G4 LOCK NUT, 3/8 - 16 1


	ELECTRICAL
	1 XXXXX-GXX 6 VOLT BATTERY 8
	2
	3 70045-G01 BATTERY RETAINER 1
	4 01101-G01 HOLD DOWN BOLT (STAINLESS STEEL) 2
	5 11027-G1 LOCK NUT, 5/16 - 18 2
	6
	7
	8 73218-G02 BATTERY RETAINER ANGLE 1
	9 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	10 00559-G8 WASHER, 5/16" 2
	11 11098-G6 LOCK NUT, 5/16 - 18 1
	12
	13
	14 11841-G1 BATTERY RETAINER ANGLE INNER 1
	15 01087-G01 HOLD DOWN BOLT (STAINLESS STEEL) 1
	16 11027-G1 LOCK NUT, 5/16 - 18 1
	17
	18
	19 25971-G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 6") 2
	20 25971-G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") 1
	21 25971-G14 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 15") 4
	22 00565-G8 LOCK WASHER, 5/16" 16
	23 00702-G2 NUT, 5/16 - 18 16
	24
	25
	26 25971-G15 4 GA WIRE (BATTERY +, BLACK, 17") 1
	27 25971-G16 4 GA WIRE (BATTERY -, BLACK, 19") 1
	28
	29 74659-G01 POWER HARNESS 1
	30 74649-G01 CONTROL HARNESS 1
	31 73063-G03 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 32 - 40) 1
	32 * RECEPTACLE COVER 1
	33 * RECEPTACLE BOTTOM 1
	34 73051-G23 FEMALE CONNECTOR 2
	35 73051-G24 INSULATOR SLEEVE 1
	36 25978-G25 18 GA WIRE (RED 9") 1
	37 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) 2
	38 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) 3
	39 73051-G10 LOCK NUT, #6 - 32 3
	40 * WIRE HARNESS (CHARGER) 1
	41
	42
	43
	44 14601-G10 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	45 17618-G1 WIRE TIE 3
	46
	47
	48
	49 27327-G02 CABLE CLAMP 1
	50 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	51 17618-G1 WIRE TIE 8
	52
	53
	54
	55 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	56 28418-G01 NUT, 5/16 - 18 (BRASS) 2
	57 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	58 28418-G02 NUT, 1/4 - 20 (BRASS) 2

	ELECTRICAL
	1 35211-G01 FUSE BLOCK (6 POSITION) 1
	2 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	3 00559-G5 WASHER, #10 2
	4 14390-G10 LOCK NUT, #10 - 24 2
	5 35212-G01 FUSE, 15 AMP AR
	6 12914-G1 PUSH ON MALE TERMINAL 1
	7 00567-G5 LOCK WASHER, #10 1
	8 00526-G4 NUT, #10 - 32 1
	9
	10 32860-G2 HORN 1
	11 17318-G1 HORN SWITCH 1
	12 17318-G2 HORN SWITCH CAP AND NUT 1
	13 27068-G01 HORN SWITCH BOOT 1
	14 19233-G1 HORN SWITCH LABEL 1
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	16
	17 74914-G02 HOUR METER KIT (INCLUDES ITEMS 18 - 22) 1
	18 74665-G02 HOUR METER 1
	19 74696-G01 HOUR METER RETAINER CLIP 1
	20 74716-G02 HOUR METER BRACKET 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	22 74908-G01 WIRE HARNESS (HOUR METER) 1
	23
	24 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	25 33639-G02 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	26 33639-G03 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	27 33639-G** KEY SWITCH (WITH LIGHTS) 1
	28 00568-G6 LOCK WASHER, 3/4" 1
	29 17137-G1 FACE NUT, 3/4 - 20 1
	30 17063-G1 KEY (SET) 1
	1 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE (INCLUDES ITEMS 2 - 19, 22 AND/OR 30) 1
	2 75838-G03 STRUT (DRIVER SIDE) 1
	3 75838-G04 STRUT (PASSENGER SIDE) 1
	4 75346-G01 WIRE HARNESS (WORK LIGHT) 1
	5 71294-G02 BRACE 1
	6 71293-G02 COVER PLATE 1
	7 75430-G01 SWITCH HARNESS 1
	8 73522-G** CONSOLE INSERT PLATE 1
	9 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) 1
	10 75365-G01 HARDWARE KIT (INCLUDES ITEMS 11 - 19) 1
	11 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG 6
	12 00660-G8 WASHER, 5/16" 12
	13 15121-G1 WASHER, 3/8" X 1 1/4" 2
	14 01109-G01 LOCK NUT, 5/16 - 18 4
	15 00918-G3 ACORN NUT, 5/16 - 18 2
	16 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	17 20367-G1 GROMMET 2
	18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG 2
	19 14390-G4 LOCK NUT, 1/4 - 20 2
	20
	21
	22 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 23 - 28) 1
	23 20209-G2 WORK LIGHT (RECTANGULAR) 2
	24 00566-G3 LOCK WASHER, 1/2" 2
	25 00533-G1 NUT, 1/2 - 13 2
	26 17317-G1 LIGHT SWITCH 1
	27 17902-G1 TAB ADAPTER 1
	28 20053-G1 16 GA WIRE (RED 5 3/8") 1
	29
	30 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 31 - 36) 1
	31 20394-G4 STROBE LIGHT 1
	32 00379-G4 SCREW, #10 - 24 x 1/2" LG 3
	33 14390-G10 LOCK NUT, #10 - 24 3
	34 17317-G1 LIGHT SWITCH 1
	35 17902-G1 TAB ADAPTER 1
	36 20053-G1 16 GA WIRE (RED 5 3/8") 1
	37
	38
	39 20271-G10 HOLE PLUG 1
	1 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 2) 2
	2 00906-G6 SCREW, #10 - 16 X 1" LG 2
	3 74337-G01 JUMPER WIRE (HEADLIGHT) 2
	4
	5
	6 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 7 - 12) 2
	7 20574-G3 TURN SIGNAL LIGHT 1
	8 00660-G7 WASHER, 1/4" (STAINLESS STEEL) 1
	9 20606-G1 WIRE 1
	10 00567-G7 LOCK WASHER, 1/4" 1
	11 00532-G1 NUT, 1/4 - 20 1
	12 18995-G1 PUSH-ON MALE TERMINAL 1
	13 20574-G5 LENS, AMBER 1
	14 00118-G5 SCREW, #6 - 18 X 5/8" LG 2
	15
	16
	17 74651-G01 WIRE HARNESS (ACCESSORY) 1
	18
	19
	20 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) 2
	21 21759-G1 TAILLIGHT BULB AR
	22 75711-G01 TAILLIGHT JUMPER PLUG (FOR VEHICLE W/OUT TURN SGL) 1
	23
	24
	25 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 26 - 30) 1
	26 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) 1
	27 21640-G1 TURN SIGNAL FLASHER 1
	28 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	29 17618-G1 WIRE TIE 2
	30 20965-G3 STEERING COLUMN COVER 1

	ELECTRICAL
	ELECTRONIC SPEED CONTROL - PDS
	1 73348-G03 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16) 1
	2 73351-G02 CONTROLLER MOUNT 1
	3 73098-G04 ELECTRONIC SPEED CONTROLLER 1
	4 11027-G2 LOCK NUT, 1/4 - 20 4
	5 73231-G01 SOLENOID (INCLUDES ITEMS 6 - 9) 1
	6 * LOCK WASHER, #10 2
	7 * NUT, #10 - 32 2
	8 * LOCK WASHER, 5/16" 2
	9 * JAM NUT, 5/16 - 24 2
	10 11027-G2 LOCK NUT, 1/4 - 20 2
	11 73446-G01 FASTON TAB, 90˚ 4
	12 25971-G17 4 GA WIRE (BLACK 9") 1
	13 73499-G01 IN-LINE FUSE COVER 1
	14 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) 1
	15 73523-G01 COVER 1
	16 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 4
	17
	18 35212-G05 FUSE, 7.5 AMP 1
	19
	20 11027-G2 LOCK NUT, 1/4 - 20 4
	21
	22 73296-G01 BOLT, 8MM X 16MM LG 3
	23 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 3
	24 73346-G01 BOLT, 6MM X 1 X 12MM LG 2
	25 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	26
	27
	28 74878-G01 TOW-MAINTENANCE SWITCH 1
	29 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE) 1

	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * JAM NUT, 1/2 - 20 1
	44 70750-G01 RETAINING RING (EXTERNAL) 1
	45 15115-G1 BALL BEARING 1
	46 70603-G01 PINION 1
	47 70751-G01 RETAINING RING (INTERNAL) 1
	48 70638-G01 SEAL PINION 1
	49 70604-G01 RACK STEERING 1
	50 01053-G01 SCREW, 10- 32 1
	51 70590-G01 RACK LOADER 1
	52 70666-G01 SPRING COMPRESSION 1
	53 70645-G01 GASKET RACK LOADER 1
	54 70591-G01 COVER RACK LOADER 1
	55 71102-G01 SCREW, 1/4 - 20 2
	56 10389-G3 GREASE FITTING, STRAIGHT 1
	57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) 1
	58 50641-G1 RUBBER BOOT 1
	59 50209-G2 SLOTTED NUT, 7/16 - 20 1
	60 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	61 74694-G01 ROD END (INNER) 1
	62 70961-G01 RACK BOOT 1
	63 12416-G2 WIRE TIE 1
	64 11391-G8 WIRE TIE 1
	65 604328 TAG STEERING WHEEL 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147-G01 STEERING WHEEL COVER 1
	108 74815-G01 LABEL (E-Z-GO) 1
	109 74954-G01 LABEL (CUSHMAN) 1
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 28909-G01 LABEL (JACOBSEN) 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	MOTOR
	MOTOR
	1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28) 1
	2 73120-G36 ARMATURE 1
	3 73120-G38 BRUSH SPRING 8
	4 73120-G39 BRUSH 1
	5 73120-G40 BRUSH BOX 1
	6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G43 HEADBAND 1
	10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	11 73120-G42 COVER COMMUTATOR END 1
	12 73328-G01 MAGNET 1
	13 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	14 73277-G01 RETAINING RING 2
	15 73327-G01 SPEED SENSOR 1


	REAR AXLE
	1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 7) 1
	2 20377-G12 AXLE SHAFT (PASSENGER SIDE) 1
	3 20377-G11 AXLE SHAFT (DRIVER SIDE) 1
	4 * DIFFERENTIAL COVER 1
	5 28610-G01 FILL PLUG WITH 'O' RING 1
	6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	7 73050-G01 VENT 1
	8
	9
	10
	11 24261-G1 SPLINE BUMPER 1
	12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 3
	13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 3
	14 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 3
	15 28095-G01 MOLY LUBE, 2 OZ. AR

	REAR SUSPENSION
	1 70248-G01 SHOCK ABSORBER 2
	2 10435-G1 SHOCK ABSORBER WASHER 8
	3 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	4 00532-G6 NUT, 3/8 - 24 4
	5 10044-G01 VINYL CAP 4
	6 74345-G03 LEAF SPRING 2
	7 72618-G01 “U” BOLT, 3/8 - 16 4
	8 00560-G1 WASHER, 3/8" 8
	9 11098-G5 LOCK NUT, 3/8 - 16 8
	10
	11 70289-G02 SPACER 4
	12 70291-G01 RUBBER BUSHING 12
	13 70290-G02 SHACKLE PLATE 4
	14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	15 11098-G5 LOCK NUT, 3/8 - 16 4
	16
	17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. 2
	18 12262-G1 LOCK NUT, 3/8 - 16 2
	19 71498-G01 AXLE BUMPER BRACKET 2
	20 70492-G01 RUBER BUMPER 2
	21 00968-G01 LOCK WASHER, M10 2
	22 00974-G01 NUT, M10 2
	REAR SUSPENSION

	SEATING
	SEATING
	SEATING
	1 74971-G01 SEAT BACK SUPPORT 1
	2 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 1
	3 00438-G8 BOLT, 5/16 - 18 X 3/4" LG 2
	4 00642-G8 WASHER, 5/16" 2
	5 11098-G6 LOCK NUT, 5/16 - 18 2
	6
	7 71263-G01 ACCESS COVER 1
	8 18436-G1 DRIVE RIVET 3
	9
	10 75900-G02 SEAT BACK SUPPORT BRACKET 2
	11 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	12 00643-G1 WASHER, 3/8" 2
	13 11098-G5 LOCK NUT, 3/8 - 16 2
	14
	15 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) 1
	16 18144-G** VINYL SEAT BACK COVER 1
	17 74889-G01 PLASTIC SEAT BACK COVER (BLACK) 1
	18
	19 16705-G12 SCREW, 1/4 - 20 X 1" LG 4
	20 00664-G7 LOCK WASHER, 1/4" 4
	21 01110-G01 WASHER, 1/4" 4
	22
	23 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) 1
	24 71602-G** VINYL SEAT BOTTOM COVER 1
	25 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	26
	27 71610-G01 SEAT HINGE 2
	28 00720-G08 SCREW, #12 - 14 X 1" LG. 6
	29
	30 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	31 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	32 71204-G01 BOLT, 1/4 - 20 X 7/8" LG. 8
	33
	34 17074-G1 BUMPER 2

	SEATING
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73448-G01 TAILGATE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 73455-G01 TAILGATE CABLE 1
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 2
	12
	13
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 KEEPER PLATE 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25
	26
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1/2" 2
	30 21683-G1 COTTER PIN 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34
	35 00642-G7 WASHER, 1/4" 8
	36
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 COTTER PIN, 2
	41
	42
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	45
	46 72339-G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) 1
	47 00642-G7 WASHER, 1/4" 2
	48 01118-G01 SCREW, 1/4-20 X 5/8" 2
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63 600110 JACOBSEN PLATE 1
	64 600108-G01 CUSHMAN PLATE 1
	65 16816-G2 RATCHET FASTENER 4
	66
	67 74821-G01 LOAD BED DECAL 1
	68 71055-G01 RIVET 5


	TRUCK BED, PLASTIC
	WEATHER PROTECTION
	WEATHER PROTECTION

	WEATHER PROTECTION
	WEATHER PROTECTION
	1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) 1
	2 27069-G01 SUN TOP 1
	3 75045-G05 FRONT STRUT 1
	4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00905-G8 LOCK WASHER, 5/16" 4
	6 75048-G01 SPACER, 1/2" 2
	7 00570-G2 WASHER, 5/16" 6
	8 75838-G04 REAR STRUT (PASSENGER SIDE) 1
	9 75838-G03 REAR STRUT (DRIVER SIDE) 1
	10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG 4
	11 01110-G03 WASHER, 5/16" 8
	12
	13 11098-G6 LOCK NUT, 5/16 - 18 4
	14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051-G01 SPACER 4
	18 00891-G2 LOCK NUT, 1/4 - 20 4
	19 19853-G1 END CAP, 1" 2
	20
	21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP) (INCLUDES ITEMS 22 - 24) 1
	22 19496-G1 REAR VIEW MIRROR 1
	23 19502-G2 SUPPORT BRACKET 1
	24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP) (INCL ITEMS 27 - 28) 1
	27 * ENCLOSURE 1
	28 * VELCRO AR
	29
	30
	31 71966-G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) 1
	32 71954-G01 WINDSHIELD (FULL) (LEXAN) 1
	33 EGWHC12 SASH, 26" LG. 2
	34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) 2
	35 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	36 EGWHG13 RUBBER GROMMET 2
	37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	38 71963-G01 SAFETY LABEL 1
	39
	40
	41
	42
	43
	44 71966-G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) 1
	45 71960-G01 WINDSHIELD (FULL) 1
	46
	47 71966-G04 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) 1
	48 71961-G01 WINDSHIELD (SPLIT) 1
	49 EGWHC10 SASH, 12" LG. 2
	50
	51
	52
	53
	54 71966-G02 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) 1
	55 71955-G01 WINDSHIELD (SPLIT) (LEXAN) 1
	56 EGWHC10 SASH, 12" LG. 2

	WEATHER PROTECTION

	WHEELS AND TIRES
	1 28757-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) 1
	2 28764-G01 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED) 1
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) 1
	5 28764-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) 1
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) 1
	8 28764-G08 CARLISLE TIRE (USA TRAIL LOAD RANGE C) 1
	9
	10
	11
	12
	13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) 1
	14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) 1
	15 33678-G02 WHEEL RIM (4 LUG) 1
	16 26482-G01 VALVE STEM 1
	17
	18
	19 28759-G01 WHEEL RIM (4 LUG) 1
	20 11657-G2 VALVE STEM 1
	21
	22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	WHEELS AND TIRES

	WHEELS AND TIRES
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.


	SPECIALTY PRODUCTS
	ACCESSORIES LISTING KIT NO.

	OPTIONS/ACCESSORIES

	HOW 1.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




